PARTS FOR SLIDE-OUTS e PARTS FOR ATWOOD

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

L=

REPLACEMENT PARTS FOR SLIDE-OUTS

MFR. #
#014-103480
#014-116658
#014-117461
#014-118353
#014-119226
#014-122837
#014-123603
#014-124390
#014-125653
#014-125802
#014-130057
#014-132682
#014-133612
#014-134629
#014-136373
#014-138449
#014-141111
#014-145581
#014-145595
#014-168956
#014-191072
#014-135666
#014-140409
#014-140418

#014-118246

MFR. #
#018-426

#018-2033
#018-1723
#018-2080-168

#018-206
#018-1069-EXD
#018-1932-168

#018-1933-168

#018-1998-RH

#018-1998-LH

#018-338-BLK

NEW! MOTOR OFFERING

ORDER #
17538
17539
17572
17596
177117
17729
17736
17805
17808
17814
17835
17837
17987
18021
18326
18327
18328
18331
18508
18732
19011
19224
50123
50124

DESCRIPTION
PLASTIC WEAR PADS 3/CTN
CROWN GEAR
LCI SLIDEOUT SWITCH ASSY - WHT
AFSS BEARING 3/8-24 X 1.375
GEAR CRANK HANDLE FOR S/0
STANDARD GEAR PACK - NICKEL
38" CYLINDER - GREY
MOTOR ASSY W/127595 LTGL0706
24" CYLINDER - BLACK
9K RPM HI SPD 18:1 MOTOR TUSON
MOTOR 500
18:1 ACTUATOR MTR 2.25" GEAR
18:1 TUSON MTR W/RIGHT ANGLE
TRIPLE FLEXGUARD KIT - 8" POST
28:1 ACTUATOR MOTOR 2.5" GEAR
MOTOR D-300
PWR UNIT 643150 W/SMALL PARTS
LT GLOBAL MOTOR ASSY W/6" EXT
40" VENTURE ACTUATOR ONLY
40" ACTUATOR W/18:1 MTR HI SPD
18:1 VENTURE GEAR SET
SLIDEOUT CONTROLLER
GEAR PACK 2X3
GEAR PACK ER

TROMBETTA SOLENOID FOR

50125 1| EVELING (SILVER POSTS)

NEW! SEAL OFFERING

ORDER #
48838

DESCRIPTION

EK BASE W/ 2" WIPER,
WHITE 1/2" X 2-3/4" X 35'

EK CHANNEL W/ HATS,
BLACK 7/8" X 1/4" 50

48848 | 1-1/4" SINGLE EK FLAP 35', BLACK

s/o | DOUBLE EKD, BLACK,
1-1/4" X 2-1/8" X 14

FOAM D SEAL W/ HATS (RED TAPE),
BLACK 5/8" X 5/8" X 50'

48861 D SEAL, WHITE 1-1/16" X 1/4" 50

/0 BOTTOM PAN SEAL W/ 1.25" WIPER,
BLACK 2" X 3"X 14

g0 BOTTOM PAN SEAL W/ 1.75" WIPER,
BLACK 2-1/4"X 3"X 14’

CORNER-BLOCK RH NOTCHED
4-1/2" X 2-1/2" X 3"
CORNER-BLOCK LH NOTCHED
4-1/2" X 2-1/2" X 3"

BLACK SLIDE IN SECONDARY SEAL
13/16" X 11/16" X 30'

48844

48860

48864

48865

48867

MFR. #
#018-821125

#018-564

MFR. #
#19861
#25524
#31000
#31023
#31501
#32172
#32927
#33754
#33756
#35132
#36043
#36999
#37021
#37022
#37515
#37698
#38452
#38453
#38603
#38607
#38676
#51062
#51344
#53097
#56096
#56148
#56272
#56378
#171258
#75029
#75030
#75391
#80480

#80488

#80570
#81480
#384181
#85473
#85840
#35841
#87218
#87478
#87663

ORDER #
48868

48869

ORDER #
34372
75006
68565
66958
65285
68547
68570
62880
62637
69678
61608
69689
64610
64611
68537
61368
66955
60346
61070
68571
60281
62005
64424
65206
64440
64420
61435
67146
76937
77676
77695
71764
70330

71834

77854
75008
343717
71902
30241
34384
34389
79281
87647

DESCRIPTION

LOW DENSITY NEO/EPDM W/ PSA,
BLACK 1"X 1-1/4" X 25'

EPDM DOUBLE BULB SEAL W/ TAPE,
BLACK 1-1/2"X1/2" X 50'

REPLACEMENT PARTS FOR ATWOOD MOBILE
PRODUCTS, HYDRO FLAME FURNACES and
WEDGEWOOD COOKING APPLIANCES

DESCRIPTION
BRAKE SHOE KIT 7"HYD 2PAIRS USA only
BEVEL GEAR KIT 25524
DC COIL, VALVE REPLACEMENT
1023 LIMIT 60T11 200740
BOARD W/BLWER CNTRL,DIAGNOSTIC
DSI ELECTRODE GASKET
85! LIMIT SWITCH
#2 COL WHT DOOR,EXCALIBUR
#4 WHITE DOOR, EXCALIBUR
LIMIT SWITCH 851,89
BURNER 7912-11+8012-ll
DSI ELECTRODE 85lI
LIMITSWTCH 89-I1/i
LIMIT SWITCH 85Il
FENWAL DSI BOARD
NEW! BLOWER MOTOR 8535-IV FURNACE
THERMOSTAT, BROWN
THERMOSTAT, OFF WHITE
NEW! VALVE,SIDE OUTLET 24VAC COIL
VALVE
NEW!KLIXON RELAY AND BOARD
REGULATOR
PIEZO ROTARY KNOB
OVEN CONTROL KNOB F/CDS# 65205
ROTARY PIEZO
KNOB, MAIN VALVE BLK 56148
NEW! GRATE, VISION RANGE
GRATE, WEDGEWOOD
BEVEL GEAR KIT
BEVEL GEAR KIT HD 75029
BEVEL GEAR KIT STD 75030
ELECTRIFICATION KIT 75391
HANDLE ONLY F/82300

ELECT.CMPRJACKS SET/4 PURE WHT
USA only

BTM.PLATE STD.DLX.HD PWR.JACKS
BEVEL GEARKIT

BACK PLATE LH 7"HYD 84181 USA only
CAMPER JACK BRACKET KIT

MASTER CYL. REBUILD KIT/DISC USA only
MASTER CYLINDER REPLACE KIT
SPRING FOR TENT CORNER JACK

CAP REPL KIT F/ACTUATOR
COVER,PLASTIC,TJC,PURE WHITE

__________________________________________________________________________________________________________________________________________________________________________________________________________
Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions 661



PARTS LIETING PARTS FOR ATWOOD, CAREFREE

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. # ORDER # DESCRIPTION MFR. # ORDER # DESCRIPTION
#37891 72817 |HANDLE, ATWOOD POWER JACKS #YD32774MC | 68561 | MOTOR 851253135 &
#38050 77050 | REPAIR KITATWOOD 88050 #HYD 33589MC | 69673 | MOTOR 8511,31.35
#38060 77060 | REPAIR KIT,ATWOOD 88060 #HYD 37357MC 61924 ' MOTOR DC 85l 31,35 & 89lll
#90029 69840 | MIXING VALVE F/XT WATER HEATER #YD37358MC | 61618 | MOTOR
#91059 66575 | GCBAA-10E REPLACEMENT TANK #LARGE COVER F/UIB | 64817 | COVER BOARD,LARGE
91347 67550 | 45DEG ELBOW FITTING #SMALL COVERFUIB | 64816 | COVER BOARD.SMALL
91412 60280 | ATWOOD INNER TANK #UIB 24VAC 64813 |IGNITOR BOARD-24V AC
91447 61332 | ECO T-STAT ASSY 91447 AUBL 64808 |IGNITOR BOARD-UNIV LG
#91470 63863 | 130 DEG T-STAT #UBLPOST | 64809 |IGNITOR BOARD-W/POST-LG
#91502 64442 | WATER HEATER DOOR 6GAL 91502 #UBS 64806 | IGNITOR BOARD-UNIV SMALL
491504 65630 | CIRCUIT BOARD 91504 #UBSPOST | 64807 |IGNITOR BOARD-W/POST-SMALL
#91514 60289 | DOOR,6GALLON COL WHT AVIDEO 96371 | NEW! VIDEO-DINOSAUR BOARDS
#91580 67477 | 110V ELEMENT, BOLT ON STYLE
#91591 62360 | INNER TANK, #91591
#9150 62361 | INNER TANK, #91592
#91593 62363 | INNER TANK #91593
491602 60288 | ATWOOD GAS CONTROL
#91603 60287 | PILOT ASSY,JADE #91603
#91638 65776 | MAIN BURNER REPLACEMENT PARTS FOR CAREFREE AWNINGS
#91641 62500 | INNER TANK F/G6A-4E
#91642 65766 | NEW! INNER TANK GH6-4E/6E MFR. # ORDER # DESCRIPTION
491857 60292 | 1/2IN DRAIN PLUG-CD2 #721001 85006 | HRDWRE,SIMPLCTY+UNIV STRT SATN
491858 60893 | DOOR HARDWARE KIT #721501 85008 | HRDWRE,SIMPLCTY+UNIV STRT WHT
491873 67573 | THERMOSTAT & ECO 110V #850001 87600 | PIONEER ENDCAP KIT WHITE
#91959 60830 | SWITCH PACKAGE #901000 85422 | AWNING TIE DOWN SELF STORING
#92049 67602 | ELEMENT-110V,SCREW ON STYLE #901001 85421 | CORKSCREW ANCHOR
#92615 60291 | MAIN BURNER ASSY.#92615 #901002 85419 | ANCHOR SPRING (PAIR)
493105 65421 | ELECTRONIC ADJ THERMOSTAT #901003 85420 | AWNING ARM SAFETY STRAP
493212 60894 | PILOT RELIGHT KIT 93212 #901008 85407 | CF RUBBER BUMPERS
#93221 65778 | MAIN BURNER F/10 GAL #901010 85377 |CF LOCKING KNOBS
#93844 65555 | GAS VALVE F/6GAL DS| #901011 85357 | CF PULL STRP TRAVEL AWN
#93851 65653 | CIRCUITBRD,F/GAS/ELEC COMBO WH #901012 85363 | CF WND AWN PULL STRAP 27*
#93865 63873 | CIRCUIT BOARD, 93865 #901015 85351 | CF HANDLE BLK
#93866 63875 | THERMAL CUT-OFF #901016 85380 | CF HANDLE PIN
#93868 63874 | SPARK AND SENSE ELECTRODE #901017 85340 | CF TRAVEL LOCK BLK
#93914 67575 | MAIN BRNR ORFICE 10 GALUSA only #901018 85381 | CF TOP BRACKET BLACK
#93986 64443 | WATER HEATER DOOR 10GAL 93986 #901019 85383 | CF BTM BRACKET BLACK
#96010 65775 | RING & GASKET-STD FIT #901020 85385 | CF CARPORT FOOT BLACK
#901022 85387 | CF ARM KNOB W/CLAMP
GENERIC PARTS FOR ATWOOD WATER HEATERS 490103 #5388 | CF5T0P BOIT ASSY
—_ ROERE SESCRIPTION #901024 85424 | NUT SERT TOOL
#2TABMOUNTING KIT| 67335 | TWO TAB MOUNTING KIT #901030 85391 |CF ADD A ROOMTOP BRKT
#AC/GAS ADAPTERKIT| 67538 | AC/GAS ADAPTER KIT F/ATWOOD #901032 85397 |CF DOOR ROLLER KIT
#LARGE COVER FUIB | 64817 | COVER BOARD.LARGE #901033 85398 |CFVLP
#SMALL COVERFUIB | 64816 | COVER BOARD,SMALL #901035 85400 |CF PULL CANE
OBl 54808 IGNTOR BOARD NV LG #901036 85401 | CF CMN SENSE FASTENER
#UIB L POST 64809 | IGNITOR BOARD-W/POST-LG #0107 85402 |CF ADD A ROOM SNAPS
#UBS 64806 | IGNITOR BOARD-UNIV SMALL #901039 85404 |CF VINYL PATCH KIT
#UIB'S POST 64807 | IGNITOR BOARD-W/POST-SMALL #901040 85405 |CF ARM KNOBS
#901044 85366 | CF WND AWN PULL STRP CATCH BLK
GENERIC PARTS FOR HYDRO FLAME FURNACES #901045 85369 | CF OTD ARMLOCKS
#901046 85345 | CF REMOTE LOCK UNIV BLK
MFR. # ORDER # DESCRIPTION #901048 85393 | CF SLIDING EYELETS
#AN50PLUSPINS | 66584 |IGNITOR BOARD,FAN 50 PLUS PINS 901049 85365 | CF WND AWN PULL STRAP ADJ
#HYD31036MC | 66980 | 1036 MOTOR PF-2040Q 76-79 #901200 85418 | AWNING HANGER
#HYD32330MC | 68543 |DC 82 MOTOR PF23129Q #902800 85240 | AWNING SUPPORT AUTO SATIN/BLK

__________________________________________________________________________________________________________________________________________________________________________________________________________
662 « Not UPS-able; & Hazmat terms apply; S Limited Supply



PARTS FOR CAREFREE, COLEMAN-MACH

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#902801
#908801
#960016
#961001
#80147900
#80155200
#80155500
#80155700
#80157900
#80165200
#80165500
#80165700
#80167900
#80175200
#80175500
#80175700
#80177900
#80185200
#80185500
#80185700
#80187900
#30195200
#80195500
#80195700
#80197900
#80205200
#80205500
#80205700
#80207900
#80215200
#80215500
#80215700
#80217900
#710008W
#8016LF00
#8016LH00
#8017LH00
#8018LF00
#8018LH00
#8018LK00
#8019LHO0
#8020LF00
#8020LH00
#8020LK00
#8021LHOO0
#850001BLK
#901015W
#901017W
#901018W
#901019W
#901020W
#901038C
#901044W
#901046W
#902801W
#960515WHT

ORDER #
85285
87406
84998
84993
87388
85199
85227
85192
85184
85200
85228
85193
85185
85201
85229
85194
85187
85202
85230
85195
85188
85203
85231
85196
85189
85204
85232
85197
85190
85205
85233
85198
85191
85929
87390
87389
87391
87395
87393
87394
87396
87400
87398
87399
87401
87601
85352
85350
85382
85384
85386
85403
85367
85346
85284
85005

DESCRIPTION
CANOPY CLAMPS BLACK
CAREFREE THIN-LITE
HDWE,FIESTA,SPIRIT LG ST SATN
HDWE,FIESTA,SPIRIT UNV ST SA
REPL FABRIC,UNIV,14FT OCN BLU
REPL CANOPY,UNIV,15FT SIERA BR
REPL CANOPY UNIV.15'BORDEAU
REPL CANOPY,UNIV,15FT TEAL
REPL CANOPY,UNIV,15FT OCN BLU
REPL CANOPY,UNIV,16FT SIERA BR
REPL CANOPY UNIV.16'BORDEAU
REPL CANOPY,UNIV,16FT TEAL
REPL CANOPY,UNIV,16FT OCN BLU
REPL CANOPY,UNIV,17FT SIERA BR
REPL CANOPY UNIV.17'BORDEAU
REPL CANOPY,UNIV,17FT TEAL
REPL CANOPY,UNIV,17FT OCN BLU
REPL CANOPY,UNIV,18FT SIERA BR
REPL CANOPY UNIV.18'BORDEAU
REPL CANOPY,UNIV,18FT TEAL
REPL CANOPY,UNIV,18FT OCN BLU
REPL CANOPY,UNIV,19FT SIERA BR
REPL CANOPY UNIV.19'BORDEAU
REPL CANOPY,UNIV,19FT TEAL
REPL CANOPY,UNIV,19FT OCN BLU
REPL CANOPY,UNIV,20FT SIERA BR
REPL CANOPY UNIV.20'BORDEAU
REPL CANOPY,UNIV,20FT TEAL
REPL CANOPY,UNIV,20FT OCN BLU
REPL CANOPY,UNIV,21FT SIERA BR
REPL CANOPY UNIV.21'BORDEAU
REPL CANOPY,UNIV,21FT TEAL
REPL CANOPY,UNIV,21FT OCN BLU
CF UNIV SNAPLESS UP-GRADE KIT
REPL FABRIC,UNIV,16FT BURGFD
REPL FABRIC,UNIV,16FT CAMELFD
REPL FABRIC,UNIV,17FT CAMELFD
REPL FABRIC,UNIV,18FT BURG FD
REPL FABRIC,UNIV,18FT CAMELFD
REPL FABRIC,UNIV,18FT SILVERFD
REPL FABRIC,UNIV,19FT CAMEL FD
REPL FABRIC,UNIV,20FT BURG FD
REPL FABRIC,UNIV,20FT CAMEL FD
REPL FABRIC,UNIV,20FT SILVERFD
REPL FABRIC,UNIV,21FT CAMEL FD
PIONEER ENDCAP KIT BLACK
CF HANDLE WHT
CF TRAVEL LOCK WHT
CF TOP BRACKET WHITE
CF BTM BRACKET WHT
CF CARPORT FOOT WHT
CF LAG SCREWS

CF WND AWN PULL STRP CATCH WHT

CF REMOTE LOCK UNIV WHT
CANOPY CLAMPS WHITE
HDWE,FIESTA,SPIRIT SH STR P/W

MFR. #
#960516WHT
#961501WHT

#1C0551
#0V2550HW
#0V2553HW
#0V25APHW
#OVJVE3HW
#OVJVAPHW
#R001104BLK
#R001326BLK
#R001326WHT

#R00144
#R001546-RP

#R00405

#R00412-301-55

#R00549

#R00590

#R00731
#R00900WHT
#R00901BLK
#R00901WHT
#R00923BLK-A
#R00923MIL-A

#R00923WHT-A
#R00924BLK-A
#R00924MIL-A
#R00924WHT-A
#R00925BLK-A
#R00925WHT-A
#R00926BLK-A
#R00926WHT-A
#R022406-30

#SR0014

#SR0036

#SR0093
#VX2550HW

ORDER #
85001
84996
80781
86258
86259
87522
86587
87523
80248
80782
80780
85362
87602
85353
85343
85354
85340
85341
85703
85707
85705
80213
80214
80215
80216
80219
80217
80218
80220
80221
80222
85364
84991
87433
87524
84988

DESCRIPTION
HDWE, FIESTA,SPIRIT LG ST P/W
HDWE,FIESTA,SPIRIT UNV ST P/W
NEW! ARMS, SL, WA, WHT/WHT
12V TRAVEL'R AMRS, FLAT PITCH W
12V TRAVEL'R AMRS,STEEP PITCH
12V TRAVEL'R ARM SET POL WHT
BLK STEEP PITCH TRAVEL'R ARMS
12V TRAVEL'R ARM SET BLACK
NEW! MOTOR ASSEMBLY FOR ECLIPSE
NEW!KIT, ASSY, MOTOR HEAD, BLK
NEW!KIT, ASSY, MOTOR HEAD, WHT
CF FLIPPER LATCH SIDEWDR CMPOT
TELESCOPING HAND CRANK,PIONEER
CF BRACE SLIDER
CF LWR MAIN ARM UNIV WHT/WHT
CF BRACE SLIDER PRE 1997
CF SOK/OMEGA SPRING
SOK II/OMEGA Il SPRING,LEFT
CF END CAP WHT LEFT
CF END CAP BLK RIGHT
CF END CAP WHT RIGHT
CF PATIO AWNING SPRG REAR BLK
CF SIMPLCTY AWN SPRG REAR MILL
CF PATIO AWNING SPRG REAR WHT
CF PATIO AWN SPRG REAR HD BLK
CF SIMPLCTY AWN SPRG FRT MILL
CF PATIO AWN SPRG REAR HD WHT
CF PATIO AWNING SPRING FRT BLK
CF PATIO AWNING SPRING FRT WHT
CF PATIO AWN SPRG FRT HD BLK
CF PATIO AWN SPRG FRT HD WHT
CF WND AWN PULL STRAP 30"
ECLIPSE WIRELESS REMOTE UPGRAD
ECLIPSE DIRECT RESPONSE KIT
TRAVEL'R UPGRADE KIT
12V ECLIPSE ARMS, STD HW WHT

REPLACEMENT PARTS FOR COLEMAN-MACH
AIR CONDITIONERS

MFR. #
#1450-2019

#1450-2079
#1450-2149
#1452-1351
#1460-1081
#1460-1131
#1460-1171
#1460-2021
#1460-3521
#1468-3029
#1468-3069

ORDER #
60753

60726
60384
61103
60562
69547
60607
60649
60784
60788
64937

DESCRIPTION

SRO COMPRESSOR 1450-2019
Canada only

NEW! COMPRESSOR TEC

NEW! COMPRESSOR PKG 1450-2149
1452-1351 EVAP COIL Canada only

NEW! SOLENOID COIL 1460-1081
COMPRESSOR RELAY (2-TON)

NEW! RELAY PKG 1460-1171

NEW! FREEZE SWITCH W/CLIP 1460-2021
TRANSFORMER PKG

0.D.BLOWER MOTOR PKG. Canada only
MOTOR PKG (SRO) 1468-3069

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

663



PARFS LIETING PARTS FOR COLEMAN-MACH

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. # ORDER # DESCRIPTION MFR. # ORDER # DESCRIPTION
#1468-3099 60676 | NEW!MOTOR PKG 1468-3099 #8330-3051 65771 | CONTROL KNOB 2 PACK 8330-3051
#1468-3109 68569 'MOTOR 1468-3109 #8330-3301 61042 | NEW!CHOKE ADPT SINGLE PK
#1468-3179 60679 | NEW!SRO MOTOR 1468-3179 #8330-3343 61075 | NEW!2 A 30 MM FUSE 3 PK 8330-3343
#1468-3189 60686 | NEW!SRO MOTOR 1468-3189 #8330-3362 69845 | DIGITAL H/C THERMOSTAT (V)
#1472-1041 60790 | IMPELLOR PKG. #8330-3501 61092 ' NEW!DUCT DIVIDER PKG 8330-3501
#1472-1091 66400 BLOWER WHEEL PACKAGE #8330-3851 63575 | CONTROL BOX 8330-3851
#1472-1161 60696 | NEW!OD BLOWER WHEEL 1472-1161 #8330-3951 61116 | NEW!INTAKE PANEL ASSY 8330-3951
#1472-5021 60786 | NEW!FAN BLADE PKG 1472-5021 #8330-5191 61152 | NEW!REMOTE SENSOR F/ZONED T-STAT
#1497-0211 61632 | CAPACITOR PKG. #8330-5221 60559 | CARRIER A/C CONTROL CONV KIT
#1497-0471 60798 | NEW! CAPACITOR PKG. #8330-5251 61135 | NEW! CHANNEL DUCT DIVERTER
#1497-0871 68343 | START CAPACITOR 1497-0871 #8330-5561 69237 | J-BOX ASSY, COMPLETE
#1497-0891 60794 | NEW! START CAPACITOR 1497-0891 #8330-5571 61136 | NEW!HT/COOL J-BOX PKG 8330-5571
#1497-0901 60799 | NEW! START CAPACITOR 1497-0901 #8330-5991 64939 | NEW!SINGLE PARTS PKG 8330-5991
#1497-1081 60792 | NEW!START CAPACITOR PKG. #8330-752 65346 | COOL CONTROL PACKAGE
#1497-4131 68328 | 1497-4131 START RELAY #8330-763 64444 | MANUAL DUCTED ADB COOL-WHT
#1499-5421 60806 | NEW!CAPACITOR PKG 1499-5421 #8332-3301 60904 | NEW!GASKET PKG
#1499-5461 60800 | CAPACITOR 7.5/370 #8333-1031 63217 ' MTG FRAME & BOLT KIT PKG
#1499-5631 60801 CAPACITOR #8333-3871 61171 | NEW! SPRING PAD PKG 8333-3871
#1499-5661 60802 | CAPACITOR 25/370 #8333-5151 61179 | NEW!MOTOR MNT & SEAL KIT 8333-5151
#1499-5671 60803 | RUN CAPACITOR PKG. #8530-5091 69844 | J BOX ASSEMBLY (P)
#1499-5721 60807 | CAPACITOR PKG. #8530-5221 60560 ' CARRIER HP CONTROL CONV KIT
#1499-5731 69393 | CAPACITOR #9203-5261 69235 | COLEMAN SHROUD/WHT
#1499-5761 60816 ' RUN CAPACITOR 1499-5761 #9203-5291 60774 | NEW! COLEMAN SHROUD BLACK “LP”
#6535-3442 69556 | WALL THERMOSTAT BLK(2-TON) (U) #9233-3551 65349 |HEAT ELEMENT KIT
#6536-3011 60082 | BEARING PACKAGE 6536-3011 #9233-4551 67306 | ELECTRIC HEAT KIT
#6633-5061 60849 | NEW!10X6 DUCT FLANGE 6633-5061 #9330-3111 65350 | SEL SWITCH KNOB-COOL ONLY KIT
#6633-6151 64679 ' DUCT CONN F/PARK MODEL #9330-3121 65351 | NEW!SEL SWITCH KNOB-COOL ONLY KIT
#6636-3441 61962  DIGITAL T-STAT #9330-3131 65352 | T-STAT KNOB-COOL ONLY KIT
#6701-3401 66556 | 6701-3401 COOLING T-STAT #9330-3151 65354 | FILTER PACKAGE
#6703-3302 66567 | A/C FILTER (EACH) #9330-3251 65355 | SELECTOR SWITCHKIT
#6703-3303 60808 | FILTER (X2) #9330-3401 65356 | THERMOSTAT-COOL ONLY KIT
#6703-3401 66564 | 6703-3401 HT/COOL T-STAT #9330-3411 65357 | THERMOSTAT-HEAT/COOL KIT
#6703-6191 60879 | NEW!LOUVER PKG WHITE 6703-6191 #9330-4541 65362 | FABRIC DUCT COLLAR KIT
#6727-3761 60827 | ARTIC WHT.SHROUD #9333-4551 61194 | NEW!HEATER ASSY PKG 9333-4551
#6733-3221 68356 | 6733-3221 COLEMAN FAN BLADE #9333-9021 68576 | START DEVICE KIT 9333-9021
#6759-3081 60865 | NEW!COMPRESSOR FOOT PKG #49233-5091 60823 | NEW! CONDENSATE PUMP 49233-5091
#6759-3251 68375 | 6759-3251 SELECTOR SWITCH #1450A2009 60386 | NEW!COMPRESSOR PKG 1450A2009
#6759-3791 60887 | NEW!OVERLOAD PKG #1450A2029 60397 | NEW!COMPRESSOR PKG 1450A2029
#6769-3411 68388  6769-3411 CONTROL #1450A2119 60398 | NEW!COMPRESSOR PKG 1450A2119
#6769-5051 60895 | NEW!SHROUD PKG WHITE #1450A2259 60401 | NEW!COMPRESSOR TEC13.5K
#6769-3411 68388  6769-3411 CONTROL #1450B2299 60458 | NEW!COMPRESSOR TEC15K 145082299
#6770-3011 61143 | NEW!TOP COMPRESSOR MOUNT #1452A1321 60771 | NEW! CONDENSER COIL PKG
#6770-3401 68392 | 6770-3401 THERMOSTAT #1452B1451 60516 | NEW! CONDENSER COIL PKG 1452B1451
#6792-1071 60916 | NEIWW! CONDENSER SUPPORT ASSY #1460A1061 60670 | NEW!RELAY PKG 1460A1061
#6792-1541 60917 | NEW!DUCT FLANGE PKG #1468A3029 60080 | NEW!MOTOR 1468A3189
#6792-5111 60940 | SCREW/WASHER PKG.X4 #1468A3049 60789 ' SRO MOTOR PKG.

#6798-3041 60954 | PLASTIC GRILL PKG. #1468A3129 60692 | NEW!ID BLOWER MOTOR 1468A3129
#6798-3751 65490 | 16X16 FILTER #1468A3219 60693 | NEW!SRO MOTOR PKG 1468A3219
#6799-3119 60964 'MOTOR #1468B3239 69841 | MOTOR PACKAGE (P)
#6799-3141 60965 | FILTER RETAINER #1468C3119 60695 | NEW!MOTOR PKG 1468C3119
#7330-3343 61069 | FUSE PKG (3 PKG) #1472A1181 60083 'BLOWER WHEEL PACKAGE 1472A1181
#17330-3401 60455 ' THERMOSTAT SUBBASE #1472A5011 60086 | FAN BLADE PACKAGE 1472A5011
#7330-3451 61032 |L.E.D.ASSY. #653503209 68574 | PC BOARD KIT 6535C3209
#7330-6111 61088 | COIL SENSOR PKG. #6536A3351 66394 | DIGITAL 2 STAGE HP THERMOSTAT
#7333-6201 61091 | STARTKIT #653603209 60825 | NEW!PC BOARD KIT 6536C3209

__________________________________________________________________________________________________________________________________________________________________________________________________________
664 « Not UPS-able; a Hazmat terms apply; S Limited Supply



PARTS FOR COLEMAN-MACH, DOMETIC, FAULKNER

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#653803209
#6636A3201
#6636A3209
#6727A3119
#6749C3609
#6792A3301
#6792B4541
#679504351
#6798A3609
#6798A3761
#6799A3381
#6799A3391
#6799A3609
#6799B3491
#7330A3131
#7330A3231
#7330A4101
#7330B3441
#7330F3361
#7330G3351
#17370B4551
#8330A3241
#B8330A3961
#8330A5221
#8330A6331

#8330A733
#8330A743
#3330B3211
#8330B5731
#8330B6301
#8330B735
#8330C755
#38330D3351
#8330D755
#8333A9021
#8333B3751
#8335A5261
#8335A5291
#8530A3451
#8530B735
#9233A4551
#9233A5491
#9233B3151
#9330A3091
#9330A5651
#9330A5991
#9330A6151
#9330A755
#9330C755

#9330E4552

#9330E715
#9330F4552
#9430C715
#9530E715

ORDER #
60846
65535
60876
68352
68372
60948
60952
69861
61533
60962
61532
61531
60038
61026
60976
69842
60403
64680
61357
60277
61094
64681
61154
60559
64955
63130
63126
61163
69843
60775
65192
61145
61148
61361
64940
61186
66578
60773
65659
63148
67306
61187
61189
69555
61192
65364
65348
65345
61359

65344

67305
61362
63145
63147

DESCRIPTION
NEW!PC BOARD KIT 6538C3209
PC BOARD 6636-3201 USA only
NEW!PC BOARD REPL KIT 6636A3209
6727A3119 COLEMAN MOTOR
COMPRESSOR Canada only
NEW! GASKET PKG
AIR DUCT PKG.
LIFELINE WIRING HARNESS
TECUMSEH COMPRESSOR Canada only
FILTER PKG.
6799A3381 CONDENSER WHEEL
NEW!6799A3391 EVAPORATOR WHEEL
6799A3609 COMPRESSOR Canada only
RELAY PKG.
NEW! THEMOSTAT KNOB KIT 7330A3131
FREEZE SWITCH
SOLAR PAL CHARGER
THERMOSTAT, 24V STANDARD
NEW!12V STD COOL ONLY THERMOSTAT
12V STD H/C THERMOSTAT
HEAT STRIP ASSY.PKG.
24V DIGITAL T-STAT
NEW!FILTER REPAIR PKG 8330A3961
NEW! CARRIER A/C CONTROL CONV KIT
CHILLGRILLE F/8000 & 9000
COOL ONLY DUCTED ADB
COOL ONLY 24V ADB
NEW!ZONE PC BOARD PKG
CHILL GRILLE ASS'Y (P)
NEW! CHILLGRILLE, NO CONTROL
DUCTED ADB W/HEAT WHT
ZONE CONTROL USA only
NEW!DIGITAL ZONED T-STAT WHITE
NEW!ZONE CONTROL, HEAT READY
START DEVICE PKG 8333A9021
NEW! CONDUIT ASSY PKG 8333B3751
COLEMAN SHROUD ARTIC WHT "D"
NEW! COLEMAN SHROUD BLACK “D”
THERMOSTAT F/HEAT PUMP
DUCTED H/P CEILING ASSY
ELECTRIC HEAT KIT
NEW! SHROUD PKG BLACK ABS
NEW!FAN GRILLE PKG 9233B3151
LOUVER/VANE PKG
NEW! GRILLE ASSY WHITE 9330A5651
NEW! SMALL PARTS PKG
HEATER CONVERSION KIT
HEAT/COOL CONTROL KIT
NEW! COOL CONTROL KIT HEAT READY

FREE DELIVERY PLENUM-WHT
Canada only

MACH+ CEILING ASS'Y WHITE

NEW! FREE DELIVERY PLENUM-WHT
H/C ADB F/ROUGHNECK Canada only
FREE DELIVERY ASSY F/HP

GENERIC PARTS FOR COLEMAN-MACH AIR CONDITIONERS

MFR. #
#4334-3019

ORDER # DESCRIPTION
68295 'MOTOR COLEMAN 4334-3019 USA only

GENERIC PARTS FOR DOMETIC REFRIGERATORS

MFR. # ORDER # DESCRIPTION
#DOM 0169372002MC~ 66037 L@EEWCOUPLE 27" 0169372002MC
#DOM 0173742081MC| 62292 | HEAT ELEMENT FITS RM3800
#DOM 0173754045MC| 62295 | HEAT ELEMENT FITS RM3600
#DOM 2890031038MC. 62303 | THERMOSTAT,GAS 2890031.038
#DOM 2930326018MC| 62307 | THERMOCOUPLE FITS RM3800
#DOM 2930379009MC | 62312 | ELECTRODE 2930379.009
#DOM 2931132019MC| 62311 | REIGNITER 2931132.019
#3850415.01 67336 | DOMETIC REPLACEMENT BOARD
REPLACEMENT
#MICRO P-711 64846 | CONTROL BOARD-DOMETIC
#P711EXERCISER | 64898 | TESTER F/DOMETIC BOARDS
#THERMISTOR | 7337 | THERMISTOR SIMULATOR Canada only
SIMULATOR
#UIB'S 64806 |IGNITOR BOARD-UNIV SMALL
#UIB S POST 64807 | IGNITOR BOARD-W/POST-SMALL
#UIBL 64808 |IGNITOR BOARD-UNIV LG
#UIB L POST 64809 |IGNITOR BOARD-W/POST-LG
#SMALL COVERFUIB | 64816 | COVER,BOARD,SMALL
#LARGE COVERF/UIB | 64817 | COVER BOARD,LARGE
#MICRO P-24 3-WAY | 64828 | CONTROL BOARD-DOMETIC USA only

GENERIC PARTS FOR DUO-THERM AIR CONDITIONERS

MFR. # ORDER # DESCRIPTION
#UIB S 64806  IGNITOR BOARD-UNIV SMALL
#UIB S POST 64807 |IGNITOR BOARD-W/POST-SMALL
#UIBL 64808 IGNITOR BOARD-UNIV LG
#UIB L POST 64809 | IGNITOR BOARD-W/POST-LG
#UIB 24VAC 64813 | IGNITOR BOARD-24V AC
#SMALL COVERFUIB 64816 ' COVER,BOARD,SMALL
#LARGE COVER F/UIB | 64817 | COVER,BOARD,LARGE

REPLACEMENT PARTS FOR FAULKNER AWNINGS

MFR. # ORDER # DESCRIPTION

96-CURR UH-5 FRNT O/A ASSY-GRY
#499650-02 82125 USA only

96-CURR CH-5 FRNT O/A ASSY-CRM
#499650-30 82127 USA only

96-CURR CH-7 FRNT O/A ASSY-CRM
#499670-30 82128 USA only

96-CURR BW-5 REAR O/A ASSY-WHT
#499750-12 82135 USA only
#5170A0001 81345 96&PRE CH-5 REAR O/A ASSY USA only
#5176A0001 81353 | 96&PRE CH-7 FRONT O/A ASSY USA only
#7215A0001 81370 96&PRE GH-7 REAR O/A ASSY USA only
#7225A0001 81369 96&PRE GH-7 FRNT O/A ASSY USA only

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

665



PARFS LIETING PARTS FOR HUSKY TOWING

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

OEM. PART# |ORDER# DESCRIPTION
#76850 76850 | SPEED HANDLE
REPLACEMENT PARTS FOR #76862-1 72139 | RPL SCISSOR JACK-24"
HUSKY JACKS, HITCHES #7713 72138 | RPL SCISSOR JACK-20"
AND SWAY CONTROLS #87450 87450 HB3000 UPPER JACK ASSEMBLY
#7451 87451 | HB4500 UPPER JACK ASSEMBLY
#87452 87452 | OPERATING SWITCH HB3000,HB4500
O.EM.PART# |ORDER# DESCRIPTION #87453 87453 | LIGHT SWITCH HB3000,HB4500
#021-085-00 31508 | 42MM DUST CAP #87454 87454 | SWITCH BOOTS-2PK HB3000,HB4500
#021-086-00 31500 | 50MM DUST CAP #87455 87455 |LED WORK LIGHTS W/ RUB SEALS
#178-47900 30845 | NEW!5 WIRE FLAT VEHICLE END #87456 87456 | BRAKE/CRANK COVERS W/RUB SEALS
#00475-07 95910 | BEARINGS - SLEEVE OF 7 #87457 87457 | MOTOR HB3000 AND HB4500
#4574-06 33792 | SPRING CLIPBULK 5/8" #87458 87458 | BRAKE FOR HB3000 AND HB4500
#15123-08 95908 | BEARINGS - SLEEVE OF 8 #87459 87459 | HB3000 LOWER JACK ASSEMBLY
#25580-06 95907 | BEARINGS - SLEEVE OF 6 #87460 87460 |HB4500 LOWER JACK ASSEMBLY
#30003 30003 | NEW!BASE RAIL CLEVIS PIN, BG/4 #87461 87461 | ADJUSTABLE LEG W/FOOT PAD
#30004 30004 | NEW!BASE RAIL 5/8 HAIR PIN, BG/4 #87462 87462 | BRAKE RELEASE HAND & MAN CRANK
#30698 30698 | CHAIN SERVICE KIT, 11 LINK #87490 87490 | HB3000-2 LOWER JACK ASSEMBLY
#31240 31519 | 400-600# SPRING BAR ASSEMBLY #87491 87491 | FOOT PAD F/2' 3000#
#31241 31520 |501-800# SPRING BAR ASSEMBLY #8756 87526 | MANUAL RESET CIRCUIT BREAKER
#31242 31521 |801-12008 SPRING BAR ASSEMBLY #87637 87637 |HB3000 SMARTSTOP UPPER JACK AS
#31243 31522 | 1001-1400% SPRING BAR ASSEMBLY #87638 87638 |HBA4500 SMARTSTOP UPPER JACK AS
#31247 31516 | HEAD ASSY BOLT-UP #87639 87630 | BRK RELS.HAND&MAN.CRNK SMRTSTP
#31250 31524 | LIFT HANDLE F/HITCH #87640 87640 | CONNECTOR STORAGE KIT
#31259 31525 |HEAD FASTENER PKG (BOTH) #87642 87642 |UPPER PLSTC.CVR.KIT F/HB4500
#31260 31260 | CHAIN-LIFT BRKT KIT, PAIR #7643 87643 |UPPER PLSTC.CVR.KIT F/HB3000
#31269 31526 | CHAIN PKG F/SPR BARS #87644 87644 |UPPER PLSTC.CVRKIT F/HB3000/2
#31269 37120 |CHAIN PKG F/SPR BARS USA oy #7645 87645 |LOWER PLSTC.CVRKIT
#31281 31580 | HARDWARE PACKAGE FOR SQ BAR WD #87658 87658 |HB4500 REMOTE UPPER JACK ASSY
#31393 31393 | CENTER-LINE SPRING BAR BRKT RH #108304 37076 |HITCH PIN VALLEY #1083-04
#31394 31394 | CENTER-LINE SPRING BAR BRKT LH #120202 30695 | CLEVIS PIN, 3/4IN USA only
#31447 31447 |KIT CENTER-LINE COMPLETE HDWE #137404 30555 | YOKE BUSHING USA only
#31450 31450 | KIT CENTER-LINE PRESSURE PLATE #142803 30556 | HEX BOLT FOR YOKE
#31451 31451 | CENTER-LINE LIFT HANDLE Canada only #150106 30557 | TENSION SPRING (SHORT)
#31459 31459 | CENTER-LINE CUSTOMER SHIM KIT #158302 39960 | REINFORCEMENT KIT, BASE RAILS
#1507 31527 | SPRING BAR RETAINER PACK #167301 39933 PIVOT PIN ASSY, 24K
#31539 31518 | REPLACEMENT SHANK #179503 37129 | HEX BOLT GRS .75X4.5
#31587 31587 | SPRING BAR ASSEMBLY-800LB SQ #182303 37130 |HEX BOLT 1/2 X 3-1/2 USA only
#31588 31588 | SPRING BAR ASSEMBLY-1200LB SQ #182806 30580 | NEW STYLE PIN TRUNNION HEAD USA only
#1671 37153 | SET SCREW 5/8IN #184803 30679 | FLAT WASHER 3/8IN
#31672 31672 | L-BRACKET CHAIN & PIN KIT #185006 30558 | 3/4 FLAT WASHER FOR YOKE
#31878 31878 | CENTER-LINE LIFT TOOL KIT #187303 37134 | LOCK NUT 3/8IN
#3017 32017 | NEW! C/L SPRING BAR STRAP KIT #188903 30559 | 3/4 HEX NUT NYLON LOCK F/YOKE
#33842 33842 | SWAY CONTROL BALL #195802 39936 | UPRIGHT ASSY, UBS EZ-ROLLER
#34845 34845 | BALL MOUNT BAR #197609 39937 | HARDWARE KIT, UBS EZ-ROLLER
#34846 34846 | SLIDE BAR #200904 39938 | SHIM PLATE, 24K
#34847 34847 |HANDLE F/HUSKY SWAY CONTROL #222201 37131 | U-BOLT 3/8IN USA only
#34853 34853 | SPRING CLIP F/SW CONTROL 2/PK J— 37154 | CONICAL TOOTHED WASHER 3/4IN
#38964 38964 | CLAMP KIT F/SWAY CONTROL Canaoa only
130505 39585 [SWAY CONTROL BALL MT ADAPTER #235803 37155 |1/2IN HARDENED WASHER USA only
e 053362 |GENTER BOLT KIT #235906 37156 |1/2 X 1-1/4 HARDENED PIN U/SA only
#56870 30650 | E-Z ROLLER HANDLE ASSEMBLY #251503 30690 |1/2LOCK NUT
#70098-6 31974 | 1000# SIDE WIND JACK CAP #254508 30560 | YOKE (CAST) FOR 20K/25K
101005 37975 1 2000¢ SIDE WIND JACK CAP #258100 30563 | SLIDING LATCH ASSY 20K/25K
701351 73180 | RPL SCISSOR JACKZE" #259404 30684 | SHANK ASSEMBLY F/07027
#7194 71194 REPL SCREW KIT FOR X-FRAME #260304 30565 | JAW W/A F/20K/25K
10 179 | REPL SCREW KT PKB #260501 37093 | REINFORCEMENT PLATE USA only

__________________________________________________________________________________________________________________________________________________________________________________________________________
666 « Not UPS-able; a Hazmat terms apply; S Limited Supply



PARTS FOR HUSKY TOWING

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

0.E.M. PART #
#264805
#267701
#269307
#270309
#270401
#270805
#309604
#318102
#318506
#333605
#333801
#333903
#373005
#382605
#382903
#383002
#383307
#385209
#389806
#394005
#396407

#396608

#397106
#433104
#439801
#443003
#479405
#479507
#486406
#492808
#497402
#499004
#499905
#7659055
#7668055
#14125A-08
#14125A/14276
#15123/245
#25580/20
#4575-00/4574-06
#DC-200
#DC-200L
#DC-250
#DC-250L
#DC-275
#DC-275L
#DC-RP
#DC-RP-2
#DL-172-03
#DL-2125
#DL-2125-2
#DL-225-03
#DL125-20
#DL150-20
#DL172-10

ORDER #
30532
30566
30567
30568
30569
30573
30581
30576
30577
30762
30578
30579
30689
39940
39941
39942
39943
39944
39945
39946
39947

39949

39950
39951
39952
30688
39955
39956
30687
30683
30685
39958
39959
07659
07668
95909
30808
30811
30813
33790
31502
31503
31504
31505
31506
31507
31510
31815
30828
95922
31816
30829
95911
95912
95913

DESCRIPTION
HANDLE ASSY F/07066,72,75,77
CROSS MEMBER ASSY F/20K
UPRIGHT ASSEMBLY FOR 20K
SAFETY SNAP PIN 5/16
PIVOT PIN W/A 20K/25K USA only
HARDWARE KIT 20K
NEW ROLLER HANDLE USA only
CROSS MEMBER ASSY 25K
UPRIGHT ASSEMBLY 25K
HITCH HEAD ASSY 25K 07075
HITCH HEAD ASSY 20K 07072 USA only
CROSS MEMBER ASSY 25K 07077
1/2 CONICAL WASHER
JAW ASSY, 15K & 16K
LATCH HANDLE ASSY, 15K & 16K USA only
LOCK BRACKET, 15K & 16K
INDICATR CROSS BAR ASSY 15/16K
CROSSMEMBER ASSY, 15K
UPRIGHT ASSEMBLY, 15K & 16K
SPACER CLIP, UBS EZ-ROLLER
OUTER TUBE, 16K EZ-ROLLER

LONG LATCHING ROD, EZ-ROLLER
USA only

HANDLE, EZ-ROLLER 16K & 24K USA only
PIVOT PIN ASSY, 16K Canada only
UPRIGHT ASSY, 16K EZ-ROLLER

1/2 X 3-1/4 HEX BOLT

CROSS TUBE ASSY, 24K

UPRIGHT ASSY RH, 24K EZ-ROLLER
CLEVIS PIN F/07027 USA only

HEAD ASSEMBLY F/07027 USA only
SPRING BAR ASSEMBLY F/07027
UPRIGHT ASSY LH, 24K EZ-ROLLER
HARDWARE KIT, 24K EZ-ROLLER
TRUN HEAD W/10" SHANK

TRUN HEAD W/10" DD SHANK Canada only
BEARINGS - SLEEVE OF 8

7K OUTER/INNER BEARING 12" HUB
6K INNER BEARING 15245/15123
5.2,6,7&8K BEARING 25520/25580
HITCH PIN/CLIP 5/8" CD/1

2" DUST CAP

2"LUBED DUST CAP

2 1/2" DUST CAP

2 1/2" LUBED DUST CAP

23/4" DUST CAP

2 3/4" LUBED DUST CAP

RUBBER LUBE PLG.F/1.18"CAPHOLE
LUBE PLUG.F/1.18"CAPHOLE, 2/PK
GREASE SEALS, PAK/2

GREASE SEAL 2 1/8 ID,10/SLEEVE
GREASE SEALS 2 1/8"ID, 2/PK
GREASE SEALS, PAK/2

GREASE SEAL,1 1/4ID,20/SLEEVE
GREASE SEAL,1 1/2ID,20/SLEEVE
GREASE SEAL,1 7/8,10/SLEEVE

0.E.M. PART #
#DL225-10
#EDR14314
#ERD10567
#ERD11520
#ERD11957
#ERD12004
#ERD12334
#ERD12336
#ERD12338
#ERD12339
#ERD12340
#ERD12559
#ERD12804
#ERD12806
#ERD12807
#ERD12808
#ERD12809
#ERD12810
#ERD12811
#ERD12812
#ERD12960
#ERD14092
#ERD14303
#ERD14304
#ERD14306
#ERD14310
#ERD14317
#ERD14320
#ERD14322
#ERD14325
#ERD14327
#ERD14960
#ERD14963
#H-15052-07
#H-44052-07
#H-54552-07
#KB10E-01
#KB10E-02
#KB10E-05
#KB10E-06
#KB10H-01
#KB10H-02
#KB10H-05-2
#KB12E-01
#KB12E-02
#KB12E-03
#KB12E-04
#KB12E-05
#KB12E-06
#KB12H-01
#KB12H-02
#KB12H-05-2
#KB7E-01
#KB7E-02
#KB7E-05
#KB7E-06

ORDER #
95914
32048
31455
31448
32059
31449
31452
31458
31454
31453
31456
31573
31574
31575
31576
31577
31578
31579
31580
31581
31878
32043
32044
32045
32046
32047
32049
32050
32051
32053
32054
32056
32058
30791
30790
30795
30793
30794
30821
30818
30785
30784
30822
30797
30798
30799
30800
30820
30819
30786
30787
30823
30789
30788
30816
30817

DESCRIPTION
GREASE SEAL,2 1/4ID,10/SLEEVE
NEW! KIT,SERV,H10 HNDLE RET SPRING
XS-16 COMPLETE HARDWARE KIT
KIT CENTER-LINE DS TRUNNION
NEW! KIT, SERVICE, CENTER BOLT
KIT CENTER-LINE PS TRUNNION
REPL XS-16 CROSS MEMBER KIT
XS-16 CROSS MEMBER HDWE KIT
REPL XS-16 HANDLE KIT
REPL XS-16 HEAD ASSEMBLY KIT
HEAD PIN FOR 16K-S/16K
HANDLE KIT FOR 16KW & 26KW
PIVOT PIN KIT FOR 16KW & 26KW
CROSS BEAM HDWE KIT F 16826KW
BASE RAIL HDWE KIT F 16&26KW
CROSS MEMBER KIT FOR 26KW
HEAD AND YOLK KIT FOR 26KW
HANDLE GRIP KIT FOR 16&26KW
CROSS BEAM KIT FOR 16KW
HEAD AND YOLK KIT FOR 16KW
NEW! CENTER-LINE LIFT TOOL KIT
NEW! SHIM KIT (THIN)
NEW! KIT,SERV,HUSKY 10 PULL HANDLE
NEW! KIT,3/8” HDWE KIT FOR H10 HNDL
NEW! KIT,SERV,HUSKY 10 GLIDING PAD
NEW! KIT,SERV,H10 COMP CYL ASSY
NEW! KIT,SERV,H10 PS PIVOT ASSY
NEW! KIT,SERV,H10 CLEVIS/COTTER PIN
NEW! KIT,SERV,H10 PIVOT PLATE ASSY
NEW! KIT,SERV,H10 HOUSING HDWR 1/2”
NEW! KITH10 END TUBE PLUGS BG/2
NEW! KIT,SERV,H10 PIVOT RET SPRING
NEW! PIVOT PLATE HDWE SERV KIT
IDLER HUB, 5-4.5"BC,2200#
IDLER HUB, 4-4.0'BC
IDLER HUB 5-4.5'BC 35004
BACKPLATE 10'LH COMP. BOXED
BACKPLATE 10'RH COMP. BOXED
SHOE/LINING KIT-10IN
HUSKY MAGNET KIT
BRAKE ASSY.10X2" L/H 35004
BRAKE ASSY.10X2" R/H 3500#
BRAKE SHOE KIT 10"HYD 2PAIRS
BACKPLATE 7000#LH COMP. BOXED
BACKPLATE 7000#RH COMP. BOXED
BACKPLATE 12'LH COMP. BOXED
BACKPLATE 12"RH COMP. BOXED
SHOE/LINING KIT-12IN
HUSKY MAGNET KIT
BRAKE ASSY 12X2" L/H 6000#
BRAKE ASSY.12X2" R/H 6000#
BRAKE SHOE KIT 12"HYD 2PAIRS
BACKPLATE 7'LH COMP.BOXED
BACKPLATE 7"RH COMP. BOXED
SHOE/LINING KIT-7IN
HUSKY MAGNET KIT

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

667



REPLACEMENT

PARTS LISTING

PARTS FOR HUSKY, MAGIC CHEF, NORCOLD

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

0.E.M. PART #
#KBD-174-06
#KBD-545-17

#KBD-54522-17
#KBD-655-16
#KBD-655-17
#KBD-865-16
#KBD-865-17
#KBE-321-00
#KBE-323-00
#KBE-324-00
#KBE-353-00
#KBE-363-00
#1-44643-10
#L-44649-10
#L-68149-09
#144649/10

#LM-67048
#LM67048/10
#LM68149/11

#LR-415-H

ORDER #
30803
30796
30792
30801
30804
30806
30802
30830
30827
30826
30825
30824
95903
95904
95906
30812
95905
30814
30815
31219

DESCRIPTION
HUB & DRUM W/CUP 12" 5 STUDS
HUB & DRUM 10" - 5 STUDS
HUB & DRUM 7" - 5 STUDS
HUB & DRUM 12" - 6 STUDS USA only
6K BRAKE DRUM 6 ON 5.5
6K BRAKE DRUM 8 ON 6.5
HUB & DRUM 12" - 8 STUDS
MAGNET RETAINING CLIPS PAK/10
BRAKE ADJ SCREW KIT, 7"
BRAKE ADJ SCREW KIT, 10 & 12"
HOLD-DOWN KIT
RETURN SPRING KIT
BEARINGS - SLEEVE OF 10
BEARINGS - SLEEVE OF 10
BEARINGS - SLEEVE OF 9
3.5K BEARING L44610/L44649
BEARINGS - SLEEVE OF 9
INR/OTR BEARNG LM67010/LM67048
INR/OTR BEARNG LM68149/11
PINS/CLIP PKG F/30704 USA only

GENERIC PARTS FOR MAGIC CHEF RANGES

MFR. #

#MAG 50-20251-1MC

ORDER #
60657

DESCRIPTION
GRATE CLIPS,PAK/8 50-20251-1

REPLACEMENT PARTS FOR NORCOLD REFRIGERATORS

MFR. #
#617772
#617977
#617983
#618093
#618144
#618145
#618158
#618170
#618253
#618407
#618510
#618511
#618548
#618571
#618619
#618661
#618666
#618757
#618803
#618847
#618872
#618878
#619006

ORDER #
62765
61246
65267
67453
62853
62854
62432
62859
62455
62463
62866
62867
62477
62548
62635
62753
62757
61264
67454
61227
65060
61261
61245

DESCRIPTION
LATCH VENT DOOR 617772
NEW! GASKET-BURNER BOX COVER
NEW! THERMOCOUPLE-3163 617983
THERMOSTAT, DC FAN 618093
BUSHING DOOR HINGE 618144
NEW! HINGE PIN 618145
NEW! CRISPER COVER 618158
NEW! HOLE PLUG 618170
WATER VALVE ASSY 618253
NEW! WIRE HARNESS 618407
NEW! HINGE, PAINTED 618510
NEW! HINGE, PAINTED 618511
LAMP THERMISTOR ASSY 618548
NEW! CRISPER 618571
NEW! DOOR BIN, WHITE 618619
POWER SUPPLY BOARD 618661
NEW! POWER SUPPLY BOARD 618666
NEW! COVER (CROSCERT-12) 618757
BIN, ICE 618803
NEW! WIRE SHELF-FREEZER 618847
HEATER,225W/110VAC 618872
NEW! CRISPER/BOTTLE BIN 618878
NEW! DOOR BIN (SMALL/CLEAR) 619006

MFR. #
#619007
#619041
#619042
#619154
#619335
#619336
#619631
#619671
#620250
#620272
#620273
#620871
#621334
#621429
#621702
#621737
#621742
#621827
#621951
#621953
#621955
#621957
#621988
#622319
#622323
#622831
#623250
#623297
#623819
#623899
#623942
#623945
#623955
#624516
#624682
#624863
#624864
#625129
#627944
#627992
#628119
#628661
#628685
#628686
#628970
#628974
#628976
#628979
#629013
#629113
#630807
#630811
#631037
#632206
#632323

ORDER #

64916
64988
64984
65068
65271
61225
61265
67457
64979
61220
67475
67479
61229
61235
62557
67490
61230
62725
61262
61234
61231
65370
67497
67498
67499
65268
67500
61280
61259
67501
67503
61267
67504
67516
61226
67517
61254
67520
61278
61269
67522
67524
61224
61217
61283
61263
61274
67525
67528
61268
61260
61222
67530
67455
69247

DESCRIPTION
NEW! CRISPER/ICE BIN 619007
SPRING HOLDER,RH 619041
NEW! SPRING HOLDER,LH 619042
THERMOCOUPLE, 619154
NEW! HINGE-3 POINT 619335
NEW! HINGE-3 POINT/BLK/LH 619336
NEW! DR LINER-FOAM/BTM BLK 619631
HINGE BUSHING 619671
NEW! WIRE SHELF,FREEZER 620250
NEW! WIRE SHELF-CUT OUT 620272
SHELF- WIRE/FULL 620273
LAMP THERM WIRE ASSY 620871
NEW! KIT-SERV-GAS VALVE/BRKT 621334
NEW! HEATER/TUBE=1200IM 621429
HEATER, 621702
INTERRUPTER 621737
NEW! KIT-SERV-LAMP/THERM 621742
NEW! LAMP COVER 621827
NEW! KIT-SERV-BURNER-ORIFICE 621951
NEW! KIT-SERV-BURNER/ORIFICE 621953
NEW! KIT-SERV-BURNER/ORF 621955
BURNER/ORIFICE KIT 621957
CONTROL ASSY-OPTICAL 621988
TRIM PIECE ASSY-TOP 622319
TRIM PIECE FOAM TAPE 622323
NEW! BIN-DOOR
DRIP TRAY-INSIDE 623250
NEW! GAS CONTROL 623297
NEW! CAP-HINGE-UR/LL 623819
HINGE PIN-UPPER BLK 623899
DOOR LINER ASSY-LOWER 623942
NEW! DOOR-FOAMED UPPER 623945
DOOR LINER ASSY-LOWER 623955
WATER VALVE 624516
NEW! BURNER TUBE-N6/N8 624682
BIN-DOOR SHELF WHT 624863
NEW! BIN-DOOR-CLEAR 624864
KIT-DOOR SAG REPAIR 625129
NEW! DOOR ASSY-FOAMED-LR 627944
NEW! DOOR ASSY-FOAMED-LR 627992
KIT-SWITCH WIRE INSTALL 628119
POWER BOARD 628661
NEW! FAN-DC 628685
NEW! BIN-DOOR 628686
NEW! OPTICAL CONTROL ASSY 628970
NEW! OPTICAL CONTROL -BLK 628974
NEW! OPTICAL CONTROL BLK 628976
CONTROL ASSY-OPTICAL 628979
KIT-BURNER ORIFICE ADPT 629013
NEW! CONTROL ASSY
NEW! HEATER-AC/120V/225W 630807
NEW! HEATER-AC/120V/300W 630811
KIT-COVER/DISK/WHITE 631037
FAN, EXTERNAL DC 618856
KIT-SERV-SYS PACK-1200 632323 USA only

-_____________________________________________________________________________________________________________________________________________________________________
« Not UPS-able; a Hazmat terms apply; S Limited Supply

668



PARTS FOR NORCOLD, COOLING UNITS, ONAN

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#632545
#633205
#633275
#633280
#633287
#633292
#633299
#633324
#633325
#633326
#633726
#633734
#634746
#634747
#635352
#61450740
#61558822
#61564025
#61578522
#61579425
#61580222
#61593730
#61593830
#61629722
#61631330
#61631430
#61632930
#61633030
#61647322
#61687140
#61692222
#61692322
#61717037
#61728722
#621268001
#621269001
#621270001
#621271001
#621991001
#622746001
#632168001

ORDER #
68663
61282
61233
61272
61243
69246
61219
69244
69245
61228
61256
61218
60381
60836
61917
62514
62555
62562
62625
62626
62630
62701
62703
62730
62736
62738
62742
62743
62752
62761
62768
61266
61216
61215
61279
64664
64663
65274
66379
65687
68661

DESCRIPTION
LAMP-DC LIGHT BULB 632545
NEW! KIT-SERV-CONTROLS ADPT
NEW! KIT-SERV-CONTROLS ADPT
NEW! KIT-SERV-CTRLS-ADPT 633280
NEW! KIT-SERV-CTRLS-ADPT 633287
KIT-SERV-CONTROLS ADPT 633292
NEW! KIT-SERV-CONTROLS ADPT
KIT-SERV-ICE MAKER 633324
KIT-SERV-SOLENOID VALVE 633325 USA only
NEW! KIT-SERV-RELIGHT MODULE
NEW! VALVE-GAS SOLENOID 633726
NEW! CLIP (THERMISTER MNT 633734
NEW! KIT-SERV-SYS PACK-1210 634746
KIT-SERV-SYS PACK-1200 634747
NEW! THERMAL MASTIC TUBE ASS'Y
THERMAL MASTIC 61450740
SPRING NORCOLD 61558822
NEW! DOOR SHELF BIN WHITE
DOOR LATCH 61578522
NEW! MILK BIN WHITE
NEW!WIRE SHELF RETAINER
END CAP NORCOLD 61593730
END CAP NORCOLD 61593830
NEW! LAMP BRACKET 61629722
NEW! HINGE PLATE BLACK 61631330
NEW! HINGE PLATE BLACK 61631430
NEW! MOUNT CLIP RH WHITE 61632930
NEW! MOUNT CLIP LH WHITE 61633030
PC BOARD 2-WAY 61647322
COOLING UNIT 61687140 USA only
SPARK SENSE ELECTRODE 61692222
NEW! MANUAL SHUT-OFF ASSY 61692322
NEW! KIT-SERV-DSI ASSY 61717037
NEW! CLIP-FIN 61728722
NEW! KIT-SERV-POWER BRD 621268001
POWER BOARD, 621269
NEW! POWER BOARD, 621270
POWER BOARD, 621271
KIT-POWER BOARD/EG2 621991001
NEW! SAFETY VALVE KIT 622746001
KIT-POWER BOARD/EG2

GENERIC PARTS FOR NORCOLD REFRIGERATORS

MFR. #
#61647422 2-WAY
#6212XX
#N991
#UIB S
#UIB S POST
#UIB L
#UIB L POST
#UIB 24VAC
#SMALL COVER F UIB
#LARGE COVER F/UIB
#VIDEO

ORDER #
64871
69241
60088
64806
64807
64808
64809
64813
64816
64817
96371

DESCRIPTION
PWR SUP BOARD-2-WAY NORCOLD
PWR SUPPLY BOARD 6212XX
REPLACEMENT BOARD NORCOLD
IGNITOR BOARD-UNIV SMALL
IGNITOR BOARD-W/POST-SMALL
IGNITOR BOARD-UNIV LG
IGNITOR BOARD-W/POST-LG
IGNITOR BOARD-24V AC
COVER,BOARD,SMALL
COVER,BOARD,LARGE
NEW!VIDEO-DINOSAUR BOARDS

REFRIGERATOR COOLING UNITS (NORDIC)

MFR. #
#3362
#3396
#5526

#5562-605A
#5564
#5582-805A

ORDER #

60706
64941
60699
64944
66592
64943

DESCRIPTION
C/U F/662/462/876
C/U F/621/641/962
C/U F/RM2600/3600
C/U RM2652/RM3662
C/U F/IRM2604/07/11/12/20 3607 USA only
C/U F/RM3862/RM2852

REPLACEMENT PARTS FOR ONAN GENERATORS

MFR. #
#122-0800
#122-0645
#122-0827
#122-0833
#122-0836
#122-0893
#140-0495
#140-2105
#140-2379
#140-2609
#140-2897
#140-3071
#140-3116
#140-3280
#140-3351
#147-0860
#149-1353
#149-2137
#149-2279
#149-2333

#149-2341-01
#149-2457
#149-2513
#149-2648
#155-1015
#155-1256

#167-0263-02
#167-0272
#167-0275
#167-0298
#167-1638
#185-5990
#185-7444
#187-1000
#326-5336
#326-5339
#420-0559
#A026E529

ORDER #

67583
67584
63945
64698
65130
66582
67587
63901
60896
65404
64730
64739
65131
64633
65814
69236
61454
61459
65978
61460
68657
64913
64745
65134
63926
63927
60639
64180
65639
63941
65133
65815
65817
64699
63964
63965
63972
68659

DESCRIPTION
OIL FILTER
OIL FILTER
OIL FILTER
OIL FILTER
OIL FILTER
OIL FILTER
AR FILTER
AR FILTER
AR FILTER
AR FILTER
AR FILTER
AR FILTER
AR FILTER
AIR FILTER, SPEC B
AR FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
FUEL FILTER
ONAN CLAMP 155-1015
ONAN CLAMP 155-1256
SPARK PLUG
SPARK PLUG
SPARK PLUG
SPARK PLUG
SPARK PLUG
GLOW PLUG USA only
OIL FILTER
OIL FILTER
ONAMAX 15W40 - QUART
ONAMAX 30W - QUART
OIL FILTER WRENCH
ADAPTER, FUEL LINE (HGJAB)

GENERIC PART FOR ONAN GENERATORS

MFR. #

#300-2784/2943

ORDER #

64853

DESCRIPTION
300-2784/2943 ONAN REPLACEMENT

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

669



PARFS LIETING PARTS FOR PORTA-GAZ, POWERHOUSE

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

O.EM. PART# | ORDER # DESCRIPTION
#0034 69305 | STATOR ASSEMBLY
#60408 60408 | WHEELIE KIT FOR PH2100PRI
#1010 69891  ROTOR ASSEMBLY
REPLACEMENT PARTS FOR PORTA-GAZ #1012 G9765 _|ROTOR ASSEMBLY
REFRIGERATORS #61015 69306 HROTOR ASSEMBLY
#1017 60708 | NEW! FLYWHEEL
4P635.01P 62015 |REFRIGERATOR LID #62008 69889 | IGNITION TIMING SENSOR
#PG35-02P | 62017  CONTROL PANEL COVER PRINTED 762012 B083T_| NEW!IGNITION TRIGGER S00W1
#PG3503P | 62082 |LEVEL 22(1323 gﬁ:gg IEvia/N, SWITCH LEAD —
I FUEL VALVE BUSHING 500WI
#PG35-10P 62056 | AC POWER CORD o 57210 | NEWI OIL DIPSTIGK, 500
#PGE35-11P 62033 |GRID COVER #8103 60840 | NEW! AIR CLEANER CASE 500W|
#G35-12AP | 62024 |KNOB GAS #6811 60842 | NEW! INTAKE FAN 500WI
#PG35-12P 62021 'KNOB ELECTRIC #8113 60851 | NEW! EXHAUST GRILL 500WI
#PG35-13P 62016 | LID FIX PIN #68116 60852 | NEW!LEFT CASE 500W|
#PG35-14P 62036 | INDICATOR LIGHT #68117 60853 | NEW!RIGHT CASE 500!
#PG35-15P 62038 | THERMOSTAT #68132 60738 | NEW! MAINTENENCE COVER
#PG35-16P 62037 | GAS INDICATOR #8141 60797 | NEW! ACCESS DOOR 2000WI
#PG35-17P 62039 | GAS VALVE #68145 60748 | NEW! SPARK PLUG ACCESS COVER
#PG35-18P 62048 |DC ELEMENT #8146 60854 | NEW! SPARK PLUG ACCESS COVER 500Wi
#PG35-19P 62055 |AC ELEMENT #68150 69309 | OIL DIPSTICK
#PG35-21P 62078 ABSORBTION COOLING SYSTEM #68153 60001 | SPARK PLUG ACCESS COVER
#PG35-23P 62044  POWER CORD HOOK #68237 60856 | NEW! MAINTENANCE COVER 500W
PCIE T 62047 |BACK COVER #68238 60858 | NEW! AIR CLEANER COVER 500WI
#PG3525P | 62087 | BURNER ONLY #68243 B9G11 |WHEEL
G326 =505 |eAS JET #68244 69533 | WHEEL COVER
#Paa527P | 62084 | ICE CUBE TRAY i oo {COTION SUARD
#PG35-26P 62089 | THERMOCOUPLE #68326 69653 | PARALLEL OUTPUT SOCKET
#PG35-20P 62075 | BURNER ASSY 53330 55883 | BOTTON CAGE
#PG35-30P 62080 |LEGS NEW MODEL 68501 50975 | GAS CAP
#PG35-31P 62229 | GAS REGULATOR ASSY T, 69606 | GASKETE XI5 X1
#PG35-32P 62072 ' DC POWER CORD #68546 69319 | SPARK PLUG ACCESS COVER
#PG35-33P 62091 ' OWNER MANUAL #68549 69425 |AIR CLEANER ELEMENT
#68550 69400 | INTAKE FAN COVER
#68551 69770 | COVER, GAS CAP
#68552 69805 | MAINTENANCE COVER
#68553 69806 | BATTERY ACCESS COVER
REPLACEMENT PARTS FOR POWERHOUSE #68554 69780 | PANEL FRAME
GENERATORS #68555 69803 |LEFT CASE
#68556 69809 | RIGHT CASE
O.EM.PART# |ORDER# DESCRIPTION #68557 69821 | EXHAUST GRILL
#0917 61396 | NEW! ENGINE ASSY, 2000WI #68567 69730 | POWERHOUSE LETTERING 2700
#7501 69763 | ENGINE ASSEMBLY #68568 69310 | COVER, GAS CAP
#7503 69209 | ENGINE ASSEMBLY #68569 69311  MAINTENANCE COVER
#7504 69449 | ENGINE ASSEMBLY #8570 69312 | BATTERY ACCESS COVER
#7566 69888 | ENGINE ASSEMBLY #8571 69313 | PANEL FRAME
#7578 60776 | NEW! CARBURETOR, 2000W| #8572 69316 |LEFT CASE
#7580 69885 | NEW! 2700 CHECK VALVE KIT #68573 69317 | RIGHT CASE
#7581 69887 | NEW! 3100 CHOKE UPGRADE KIT #8574 69318 | EXHAUST GRILL
#2015 69887 3100 REPAIR KIT #68576 69320 | AIR CLEANER BOX
#040906-07 69700 | OIL SEAL #68577 69254 | AIR CLEANER COVER
#040907 60042 | REAR OIL SEAL #68580 69322 | FRONT COVER
#60023 69890 | STATOR ASSEMBLY #68581 69323 | REAR COVER
#60024 69764 | STATOR ASSEMBLY #68582 69324 | EXHAUST GRILL
#0027 69304 | STATOR ASSEMBLY #68583 69325 | TOP COVER

__________________________________________________________________________________________________________________________________________________________________________________________________________
670 « Not UPS-able; a Hazmat terms apply; S Limited Supply



PARTS FOR POWERHOUSE

REPLACEMENT
PARTS LISTING

|YourdeawrhasDHeMACCESStorephcementpansbmakdownsiormoslpansshuwninlMssecﬁun.AskvuurdeﬂerhrasﬂshnceinoMeﬁngrephcemenipaﬂ&

0.E.M. PART #
#68584
#68589
#68590
#68604
#68614
#68627
#68629
#68635
#69885
#70213
#71003
#71014
#71020
#71022
#71029
#71035
#71046
#71055
#71082
#71093
#71120
#71122
#71132
#71140
#1141
#71152
#75080
#75081
#76020
#176071
#76073
#76118
#76120
#76122
#76205
#76213
#16214
#16216
#17101
#17102
#77103
#090901
#090935
#090972
#91191
#901017
#901018
#901027
#902012
#0902940
#0909001
#0909002
#0909003
#911079
#911080
#915009
#916004

ORDER #
69740
69396
69403
69737
69738
60251
60860
61213
69885
69654
60721
69326
69778
60039
69964
69327
69328
69329
60863
60864
60017
69330
69791
69869
69882
60601
69336
69539
60866
69331
69893
69792
69666
69813
60867
69332
69333
69604
60248
69336
61114
69334
69648
60257
60868
69339
69340
60019
60035
60032
60240
60245
60248
69341
69897
60045
69557

DESCRIPTION
POWERHOUSE LETTERING 3100
LEFT ENGINE COVER
RIGHT ENGINE COVER
POWERHOUSE LETTERING 1000
POWERHOUSE LETTERING 2100
REAR ENGINE COVER N/S
NEW! INDICATOR COVER 500WI
NEW! OIL DRAIN PIPE,500W!
2700 REPAIR KIT
CARBURETOR FLANGE
NEW! INVERTER
INVERTER ASSEMBLY
INVERTER ASSEMBLY
INVERTER ASSEMBLY
INDICATOR MODULE
INDICATOR MODULE
LOW OIL SENSOR
INVERTER ASSEMBLY
NEW! IGNITION MODULE 500WI
NEW! INVERTER ASSEMBLY 500!
LOW OIL SENSOR
INDICATOR MODULE
LOW OIL SENSOR
IC BOARD, UPPER
IC BOARD, LOWER
NEW! CHARGE CABLE
AXLE ASSEMBLY
PRIMER BULB
NEW! EXHAUST FAN 500WI
EXHAUST FAN
CLUTCH
CARBURETOR MOUNTING FLANGE
VALVE COVER
EXHAUST MANIFOLD
NEW! EXHAUST MANIFOLD 500WI
CARBURETOR INSULATOR FLANGE
CARBURETOR FLANGE
ROD BRACKET
NEW! NEW HANDLE KIT, PH2700
NEW! OLD HANDLE KIT, PH2700
NEW! CARBURETOR FLANGE
EXHAUST MANIFOLD
BATTERY FRAME
OIL SENSOR COVER
NEW! IGNITION COIL 500WI
VOLTAGE REGULATOR
VOLTAGE REGULATOR
BRIDGE RECTIFIER
CDI MODULE
VACUUM HOSE
BASE PAN
ABSORBER FOOT GASKET
HANDLE N/S
IGNITION COIL
IGNITION COIL
CYLINDER GASKET
BFP CONTROLLER

0.E.M. PART #
#916006
#01070301
#01070302
#01280101
#02020808
#2020810
#03020127
#03030125
#03030141
#03030173
#03050128
#03050129
#03050135
#03050140
#03050141
#03050144
#03050147
#03050153
#03050163
#03050201
#03050202
#03050205
#03050206
#03050207
#03050208
#03050209
#03050211
#03050221
#03050222
#03050223
#03050224
#03050225
#03050228
#03050229
#03050230
#03050231
#03050232
#03050235
#03050237
#03050239
#03050241
#03050306
#03050309
#03050313
#03050314
#03050316
#03050317
#03050319
#03050320
#03050322
#03050323
#03050324
#03050327
#03050339
#03050345
#03050347
#03050350

ORDER #
62219
69877
69876
69871
69884
69878
69998
69895
69603
60645
69602
69342
69975
69594
69612
69808
69344
69345
60795
69346
60872
69599
69816
69790
69787
69613
69348
69350
69351
69352
69589
69614
69353
69354
69588
69615
69355
69356
69357
69358
69349
60880
60873
69715
69802
69359
69600
69360
69361
69995
69362
69907
69686
69347
69363
69364
69617

DESCRIPTION
NEW! BFP CONTROLLER, R1
INDICATOR LIGHT, RED
INDICATOR LIGHT, GREEN
IC CONNECTOR RIBBON HARNESS
SIGNAL CABLES
AC INPUT CABLE
GROUND PLATE
M6 WASHER
FLATPAD 4 X 10X .8
NEW! WASHER 25 X 10 X 2MM
M4 X 16 ROUND CROSS SCREW
M8 X 25 BOLT
M3X8 SCREW
M8 X 16 FLANGE BOLT
M5 X 12 BOLT
M4*25 ROUND HEAD SCREW
M5 X 8 SCREW
M3 X 8 ROUND HEAD SCREW
NEW! M8 X 30 SOCKET HEAD SCREW
M5 X 16 BOLT
NEW! M5 X 10 FLANGE BOLT
M6 X 16 FLANGE BOLT
M5 X 8 FLANGE BOLT
M5 X 12 SCREW
M5 X 20 FLANGE SCREW
M5 X 16 BOLT
M5 X 20 FLANGE SCREW
M8 X 12 FLANGE BOLT
M8 X 16 FLANGE BOLT
M8 X 20 FLANGE SCREW
M6 X 18 CROSS OUT HEX BOLT
M8 X 35 BOLT
M6 X 70 BOLT
M8 X 40 FLANGE BOLT
M6 X 30 FLANGE BOLT
M6 X 75 BOLT
M6 X 15 BOLT
M8 X 20 FLANGE BOLT
M8 X 85 FLANGE BOLT
M8 X 165 FLANGE BOLT
M6 X 25 FLANGE BOLT
NEW! ST 4.8 X 16 SCREW
NEW! M5 X 30 SCREW
TIE BAR BOLT
M3*8 SCREW
ST 3.5 X 12 SELF-TAPPING SCREW
M4 X 13 SELF TAPPING SCREW
ST 4 X 12 SELF-TAPPING SCREW
M4 X 16 SCREW,FUEL VALVE KNOB
ST 4.2X16 SELF TAPPING SCREW
ST 4.8X16 SCREW FUEL VALVE
ST 4.8X30 SELF-TAPPING SCREW
M8 X 5 ROUNDHEAD BOLT
M5 X 12 SCREW
M6 X 16 LARGE HEAD SCREW
M3 X 8 SCREW
M4 X 12 SCREW

__________________________________________________________________________________________________________________________________________________________________________________________________________
Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions 671



PARFS LIETING PARTS FOR POWERHOUSE

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

0.E.M.PART# | ORDER # DESCRIPTION 0.EM.PART# |ORDER # DESCRIPTION
#03050352 69618 M5 X 20 SCREW #04030282 69880 | PARALLEL SOCKET COVER
#03050353 69365 | M5 X 30 ROUND HEAD SCREW #04030286 69531  ROCKER SWITCH COVER
#03050356 69581 M5 X 16 SOCKET BOLTS #04030382 69624 | PARALLEL SOCKET JACKET
#03050357 69366 M6 X 20 HEXAGON SCREW(ALLEN) #04050135 69377 | DC SOCKET
#03050360 69367 M6 X 16 HEXAGON SCREW(ALLEN) #04050215 69378 | PARALLEL RECEPTACLE
#03050366 69605 M6 X 35 HEXAGON BOLT #04070108 69433 | O-RING, LOW OIL SENSOR
#03050370 69369 | M4.2 X 10 SELF-TAPPING SCREW #04120102 60740 | NEW!METAL PANEL ONLY
#3050370 69538 4.2 X 10 AIR CLEAN COVER SCREW #04120110 60886 | NEW! CONTROL PANEL 500WI
#03050371 69967 | ST4.2X12 SELF-TAPPING SCREW #04120217 69966  CONTROL PANEL
#03050378 69619 | ST5 X 16 SELF TAPPING SCREW #04120218 69781 | METAL PANEL ONLY, 2100
#03050379 69798 | M3.5'12 SCREW #04120219 69379  METAL PANEL ONLY
#03050386 60881 | NEW/M4 X 12 SCREW #04120220 69380 | METAL PANEL ONLY
#03050387 69988 | ST3.5X12 SELF-TAPPING SCREW #04120225 69881  REAR PANEL
#03050395 69963 | M5 X 20 SCREW #04120226 69874 | FRONT PANEL
#03050617 69982 | BOLT STUD #04130124 69381 120V - 20A DUPLEX 5-20R
#03050713 69370 | M6 X 16 LARGE HEAD SCREW #04130125 69382 | 120V - 30A L5-30 RECEPTACLE
#03050755 69819 M4 X 8 STAINLESS STEEL SCREWS #04130138 69872 120V 20A 5-20R SINGLE RECEPT
#03050758 60883 | NEW/M6 X 16 SCREW #04170104 60720 | NEW! FUEL TANK FRAME GASKET
#03050802 69796 M35 ROUND HEAD SCREW #04170116 69625 | FUEL TANK LATEX PAD
#03050803 60885 | NEW!M3 X 6 SCREW #04180301 69383  HOSE, VACUUM POT
#03050815 69575 | M4 X11 ROUND HEAD BOLT #04180302 69384  HOSE, BACKPRESSURE VALVE
#03050817 69875 | M4*12 SCREW #04180303 69385 | FUEL HOSE C, CARBURETOR
#03050821 69822 M4 X 16 RHS FUEL VALVE KNOB #04180304 69386  FUEL HOSE, CARBURETOR
#03050825 69343 M4 X 8 ROUND HEAD SCREW #04180305 69387  FUEL HOSE, GAS TANK
#03050907 69994 | MAINTENANCE ACCESS SCREW #04180310 69427 | GAS TANK FUEL HOSE A
#03051001 69371  MUFFLER BOLT,6 X 25 ALLEN HEAD #04180311 69761  BREATHER HOSE F
#03051036 69372 M6 X 55 ALLEN HEAD #05010176 60232 | NEW! PACKAGING 2000WI
#03051040 69833 | M8 X 100 BOLT #05010561 60888 | NEW/ COMPLETE ACC. KIT 500WI
#03051054 69834 M8 X 170 BOLT #05010711 69748  PACKAGING 3100
#03051059 60646 | NEW!BOLT M10 X 120 #05010712 69747 | PACKAGING 2700
#03060102 69836 M6 NUT #05010715 69746 | PACKAGING 2100
#03060103 69825 M4 NUT #05010716 69745 | PACKAGING 1000
#03060115 69709 M8 NUT #6868765 60815 | NEW!FUEL KNOB, YELLOW
#03060116 69373 M10 NUT NEW! PONERHOUSE
#03060118 60709 | NEW!M12 X 1.25 NUT FoseaTr9 O10%6 | [ETTERING PH1000
#03060120 69374 M5 NUT #6868780 61085 II_VEETV'IV'F,E EIOI\\IQIEES%SSF?IE
#03060128 69620  M12 FLANGE NUT JEW/ POWERHOUSE
#03060132 69622 M5 CASE NUT #6868781 61084 | o e ooPr
#03060133 69623 | M6 NUT #6868808 61355 | NEW! INTAKE FAN COVER,2000WI
#03060204 60680 | NEW!M10NUT #08070101 69971 | CARBURETOR GASKET
#03060205 69375 | M10 X 1 FLANGE NUT #08070102 69968 CARBURETOR GASKET
#03060206 69376  M16 NUT #08070103 69996 |EXHAUST MANIFOLD GASKET
#03060207 69826 M5 FLANGE NUT #09010118 69797 | AIR FILTER CONNECTOR
#03060208 69838 M8 NUT #09010120 69985 | AIR FILTER ELEMENT
#03060270 69992 | M5 NUT #09010128 69894 | CLUTCH HOUSING
#03070112 60011 |E-CLIP #09010140 69997 | EXHAUST MANIFOLD
#03070147 69415 'THROTTLE SPRING FORK #09010157 69407 | FUEL FILTER
#03070148 69583 |MUFFLER SLEEVE (SHORT) #9010158 69915 | FUEL CAP PIN
#03070149 69584 |MUFFLER SLEEVE (LONG) #09010159 69912 | RECOIL STARTER
#03071401 69661 HIGH ALTITUDE JET 1000 #09010201 60899 | NEW! SPARK ARRESTOR
#03071403 69664 | HIGH ALTITUDE JET 2700 409010299 60905 | NEW!BUSHING SPRING 500WI
#03071405 69665 | HIGH ALTITUDE JET 3100 409010303 69388  CARBURETOR
#03080202 60779 | NEW!7MM HOSE CLAMP #09010315 69389  CARBURETOR GASKET
#03080203 60781 | NEW!8MM HOSE CLAMP #09010316 69626 CARBURETOR GASKET
#03080204 60778 | NEW!10MM HOSE CLAMP #09010317 69630 CARBURETOR GASKET
#03080212 60793 | NEW!9MM HOSE CLAMP #09010319 69794 | CARBURETOR INSULATOR

#04010506 60741 | NEW!INDICATOR MODULE
__________________________________________________________________________________________________________________________________________________________________________________________________________
672 « Not UPS-able; a Hazmat terms apply; S Limited Supply



PARTS FOR POWERHOUSE

REPLACEMENT
PARTS LISTING

|YourdeawrhasDHeMACCESStorephcementpansbmakdownsiormoslpansshuwninlMssecﬁun.AskvuurdeﬂerhrasﬂshnceinoMeﬁngrephcemenipaﬂ&

0.E.M. PART #
#09010323
#09010327
#09010329
#09010330
#09010332
#09010333
#09010336
#09010337
#09010340
#09010343
#09010344
#09010345
#09010346
#09010347
#09010348
#09010352
#09010353
#09010355
#09010364
#09010368
#09010373
#09010376
#09010379
#09010395
#09010397
#09010399
#09010502
#09010513
#09010516
#09020102
#09020105
#09020106
#09020112
#09020114
#09020116
#09020117
#09020120
#09020140
#09020141
#09020142
#09020221
#09020222
#09020223
#09020224
#09020226
#09020233
#09020234
#09020235
#09020236
#09020237
#09020238
#09020243
#09020254
#09020255
#09020267
#09040110
#09040123

ORDER #
69391
69302
69799
69801
69800
69392
69542
69814
69395
69820
69397
69398
60002
69768
69401
69402
60777
60796
69815
69404
60780
69411
69795
69394
69817
69789
60003
69698
60050
69954
69762
69983
69978
69970
69413
69414
69830
69416
60719
69417
69418
69419
69807
69421
60906
60027
69597
60034
69420
69832
69724
69422
69782
69438
69777
69917
69989

DESCRIPTION
STEP MOTOR BRACKET
RECOIL STARTER ASSEMBLY
AIR CLEANER BOX
AIR CLEANER COVER
AIR CLEANER ELEMENT
SPARK ARRESTOR
MUFFLER GASKET
EXHAUST GASKET
STARTER CUP
LEFT ENGINE COVER
EXHAUST FAN HOUSING
EXHAUST FAN COVER
EXHAUST FAN
INTAKE FAN COVER
INTAKE FAN
CABLE HOLDER
NEW! AIR CLEANER CARTRIDGE
NEW! OIL STORAGE SPONGE
RIGHT ENGINE COVER
FUEL HOSE C
NEW! FUEL TANK HOLDER
FUEL TANK STRAINER
CARBURETOR
VIBRATION ABSORBER-SHORT
MUFFLER ASSEMBLY
VIBRATION ABSORBER-LONG
MUFFLER
PISTON WITH RINGS
CYLINDER SLEEVE
FUEL LINE
FUEL PUMP HOSE D
BREATH HOSE
CARBURETOR
INSULATOR
FUEL VALVE
STEP MOTOR
THROTTLE FORK
BREATHER HOSE F
NEW! FUEL HOSE
FUEL PUMP HOSE D
CARBON CANISTER HOSE
CARBON CANISTER HOSE
PRIMER BULB HOSE D
FUEL PUMP HOSE
NEW! VACUUM PUMP 500W|
FUEL LINE
TUBING 9 X 185
VACUUM FUEL PUMP
PRIMER BULB HOSE D
FUEL PUMP HOSE
NEW!OIL JUG
MUFFLER GASKET
ENGINE BASE
BATTERY STRAP
FUEL TANK
GAS CAP COVER
LEFT CASE

0.E.M. PART #
#09040124
#09040126
#09040131
#09040132
#09040135
#09040137
#09040139
#09040201
#09040202
#09040203
#09040205
#09040208
#09040222
#09040228
#09040230
#09040251
#09040252
#09040253
#09040255
#09040279
#09040282
#09040283
#09040284
#09040289
#09040291
#09040292
#09040293
#09040299
#09050115
#09050116
#09050117
#09050118
#09050131
#09050132
#09050133
#09050135
#09050361
#09060106
#09060109
#09060116
#09060118
#09060214
#09060219
#09060220
#09060221
#09060223
#09070106
#09070107
#09070109
#09070110
#09070111
#09070112
#09070113
#09070114
#09070115
#09070116
#09070117

ORDER #
69999
69993
69943
69769
69944
60722
60018
60735
60757
69828
60767
69426
62220
60024
69811
60723
69637
69810
69643
69771
69430
69431
69432
69812
69429
60718
60713
69337
69731
69732
69734
69736
69741
69742
69743
69744
69793
69720
69722
61209
69767
69724
69721
69728
69726
69729
69684
69685
69705
69667
69701
69702
69688
69690
69714
69710
69712

DESCRIPTION
RIGHT COVER
MAINTENANCE COVER
FUEL TANK SLEEVE
ROPE GUIDE
FUEL TANK
NEW! FUEL HOSE FOR CARBURATOR
ENGINE FRAME
NEW! LEFT HOUSING
NEW! RIGHT HOUSING
CHASSIS CONNECTING PIECE
NEW! EXHAUST GRILL
FUEL PUMP
NEW! ROPE GUIDE, 2000WI
FOOT OUTER SHROUD
REAR ENGINE COVER
NEW!HOSE FOR FUEL PUMP
FLYWHEEL RUBBER PAD
SPARK PLUG ACCESS COVER
TUBING
FUEL TANK SLEEVE
CARBON CANISTER
CARBON CANISTER HOLDER, BACK
CARBON CANISTER HOLDER, FRONT
SAV MANIFOLD, 2100
GAS CAP
NEW! FUEL TANK
NEW! FUEL TANK SLEEVE
RUBBER FOOT
OWNERS MANUAL 1000
OWNERS MANUAL 2100
OWNERS MANUAL 2700
OWNERS MANUAL 3100
DECALS KIT 1000
DECALS KIT 2100
DECALS KIT 2700
DECALS KIT 3100
M8 X 25 ALLEN HEAD SCREW
SPARK PLUG SOCKET 1000
SPARK PLUG SOCKET 2700
NEW!OIL JUG, 500
M12 X 1.25 FLANGE NUT
OIL JUG
SPARK PLUG SOCKET 2100
SCREW DRIVER AND HANDLE
BATTERY CHARGE CABLES
OIL DRAIN PIPE
CYLINDER HEAD
HEAD GASKET
TIMING CHAIN GUIDE
VALVE COVER GASKET
TIMING CHAIN GUIDE
TIMING CHAIN
TENSIONER
GASKET, TENSIONER
OIL PUMP
CHAIN FOR OIL PUMP
CHAIN WHEEL FOR OIL PUMP

__________________________________________________________________________________________________________________________________________________________________________________________________________
Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions 673



PARFS LIETING PARTS FOR POWERHOUSE

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

0.E.M. PART #  ORDER # DESCRIPTION 0.E.M. PART #  ORDER # DESCRIPTION
#09070118 69675 | VALVE SEAL #09080038 69470 | MUFFLER SHROUD
#09070119 69681 | SEAT RETAINER #09080039 69471 ' MUFFLER SHROUD COVER
#09070120 69677 | VALVE SPRING SPRINGS #09080040 69472 | EXHAUST MANIFOLD GASKET
#09070121 69674 |WASHER #09080041 69473 ' MUFFLER SHROUD HOLDER
#09070122 69683 | INTAKE VALVE #09080042 69474 | ENGINE MOUNTING BRACKET
#09070123 69670 | EXHAUST VALVE #09080043 69475 | VIBRATION ABSORBER
#09070124 60707 | NEW!CRANKCASE GASKET #09080044 69476 | CHASSIS
#09070125 69682 ' LOCK CATCH FOR VALVE #09080057 69478 | FUEL TANK SLEEVE
#09070128 69669 | CAM ASSEMBLY #09080058 69479 ' RUBBER HANDLE PLUGS
#09070129-31 69706 O STYLE SEALING RING #09080059 69480 | SIGHT GLASS GROMMET
#09070133 69644 ' ROCKER ARM ASSEMBLY #09080060 69481 | FUEL LEVEL SIGHT GLASS
#09070139 69708 RETAINER RING #09080061 69482 ' COMMON LOCKING WHEELS
#09070147 69434 | OIL SENSOR PRESS PLATE #09080063 69484 | BATTERY, LEOCH LT9B-4
#09070154 69435 | STARTER MOTOR #09080065 69487 'HOUR METER
#09070164 69694 | CRANK CASE GASKET #09080066 69488 'HANDLE STORAGE CLIP
#09070165 69695 | CYLINDER GASKET #09080070 69489 |FRAME
#09070172 69783 | BATTERY, LEOCH DJW12-5 #09080075 69490 |LEFT SIDE COVER
#09070202 69437 | O-RING ONLY, OIL DIPSTICK #09080076 69491 | RIGHT SIDE COVER
#09070212 60041 | FUEL TANK SLEEVE #09080078 69492 | MAINTENANCE COVER
#09070216 69879 | GROMMET #09080079 69493 | ACCESS COVER, OIL DIPSTICK
#09070308 69726 | NEW!BATTERY CHARGE CABLES #09080089 69442 | IGNITION KEYS, PAIR
#09070331 69335 |COTTERPIN #09080090 69494 | STOP BUTTON
#09070339 69441 | AUTO CHOKE ASSEMBLY #09080093 69496  IGNITION SWITCH W/KEYS
#09070403 69439 ' REMOTE CONTROLLER ASSEMBLY #09080094 69497 HANDLE SPONGE SLEEVE
#09070411 69440 | CHOKE ARM #09080098 69498 | STARTER RELAY
#09071004 60010 'RIGHT FAN COVER #09080104 69500 CABLE HOLDER
#09071005 69973 | STEP MOTOR BRACKET #09080108 69723 | SPARK PLUG SOCKET 3100
#09071006 69896 | INTAKE FAN COVER #09080113 69501 |GAS CAP
#09071008 69892 | INTAKE FAN #09080114 69412  SPARK PLUG
#09071009 69962 ' FRAME-CONTROL PANEL #09080115 69502 | BATTERY HOLD DOWN BAR
#09071010 69987 | AIRFILTER COVER #09080116 69504  FUEL LEVEL INDICATOR
#09071011 69984 | AIR CLEANER CASE #09080118 69303 'BACKPRESSURE VALVE
#09071013 60004 | LEFT FAN COVER #09080126 69730  OIL DRAIN PIPE 3100
#09071015 69443 | FUEL VALVE KNOB #09080136 60556  FILTER STRAINER FOR PH3100RI
#09071016 69444 | INDICATOR MODULE COVER #09080137 69593 | CARBON CANISTER
#09071018 60015 |EXHAUST GRILL #09080139 69507 | SECONDARY AIR VALVE
#09080006 69451 | INTAKE FAN BLADE #09080140 69508 ' SECONDARY AIR VALVE GASKET
#09080007 69452 | INTAKE FAN COVER #09080143 69509 'MUFFLER ASSEMBLY
#09080008 69453 | RECOIL STARTER ASSEMBLY #09080148 69510 | SECONDARY AIR VALVE MANIFOLD
#09080009 69454 | STARTER CUP #9080151 69537 | SPARK PLUG
#09080010 69399 | EXHAUST FAN #09080153 69514 | BREATHER PIPE
#09080011 69455 | AUTO CHOKE ASSEMBLY #09080162 69596 | PIPE CONNECTING CARBURETOR
#09080012 69456 | IGNITION COIL #09080177 60648 | NEW!CHASSIS N/S
#09080013 69546 | CARBURETOR INSULATOR BLOCK #09080178 69506 |HANDLE BAR
#09080015 69572 | CARBURETOR GASKET 1 #09080179 69587 |HANDLE CLAMP
#09080016 69459 | STEP MOTOR MOUNTING BASE #09080184 69511 | FOLD OVER HANDLE
#09080018 69573 | CARBURETOR GASKET 2 #09080190 69595 | CARBON TANK BRACKET
#09080019 69898 | FOAM SLEEVE #09080192 69458 ' CARBURETOR
#09080021 69574 | CARBURETOR GASKET 3 #09080193 69585 CLAMP
#09080023 69477 |FUEL TANK #09080194 69586 ' SPARK ARRESTOR
#09080024 69460 | AIR CLEANER BOX #09080195 69483 | SWIVEL WHEELS
#09080025 69461 | AIR CLEANER ELEMENT #09080199 60644 | NEW!THREADED HANDLE N/S
#09080027 69463 | AIR CLEANER COVER #09080508 60554 | VALVE COVER GASKET PH3100RI
#09080028 69464 | AIR CLEANER CARTRIDGE #09090067 69580 BRASS FITTING FOR AIR FILTER CASE
#09080031 69466  TOP ENGINE COVER #09090068 69428 'REAR ENGINE COVER
#09080032 69467 'BOTTOM ENGINE COVER #09090071 69515 | MUFFLER ASSEMBLY
#09080036 69469 | EXHAUST MANIFOLD #09090073 69516 | J BOLTS, BATTERY

__________________________________________________________________________________________________________________________________________________________________________________________________________
674 « Not UPS-able; a Hazmat terms apply; S Limited Supply



PARTS FOR POWERHOUSE, SUBURBAN

REPLACEMENT
PARTS LISTING

|YourdeawrhasDHeMACCESStorephcementpansbmakdownsiormoslpansshuwninlMssecﬁun.AskvuurdeﬂerhrasﬂshnceinoMeﬁngrephcemenipaﬂ&

0.E.M. PART #
#09090074
#09090075
#09090076
#09090077
#09090078
#09090083
#09090084
#09090085
#09090086
#09090093
#09090094
#09100004
#09100006
#09100008
#09100009
#09100010
#09100022
#09100023
#09100024
#09100025
#09100026
#09100029
#09100036
#09100054
#09100055
#09100059
#09100064
#09101012
#10010102
#10010109
#10010115
#10010129
#10010130
#10010132
#10030101
#10030103
#10030104
#11030189
#11030190
#11030191
#11030192
#11030193
#11030194
#11030195
#11030196
#11030197
#041203010
#041203011
#041203012
#050100112
#090104008
#90909006
#90909008

#177010010600

#03050140-DISC
#09080033B

#14216K07F000

ORDER #
69517
69521
69522
69524
69390
69645
69423
69646
69647
69424
60705
60907
60908
60909
60910
60911
60912
60913
60922
60931
60939
60956
60957
60960
60968
60971
61212
60974
69526
69527
69528
69649
69650
60054
69529
61112
69532
61117
61122
61129
61137
61144
62212
62216
62217
62156
61093
61096
61097
60227
61214
69534
69535
69558
69582
60407
69259

DESCRIPTION
SECONDARY AIR VALVE MANIFOLD
ENGINE MOUNTING BASE
FUEL TANK
FUEL TANK SLEEVE
CARBURETOR INSULATOR
GAS CAP COVER PIN
AUTO CHOKE BRACKET
FUEL TANK FRAME
MUFFLER BRACKET
CARBURETOR GASKET
NEW! CHOKE POD PH2100PRI
NEW! CARBURETOR GASKET, PLASTIC
NEW! RUBBER ENGINE MOUNT 500WI
NEW! CARBURETOR 500!
NEW! EXHAUST MANIFOLD GASKET
NEW! CARBURETOR GASKET, MANIFOLD
NEW! AIR CLEANER ELEMENT 500WI
NEW! MUFFLER 500WI
NEW! START CUP 500!
NEW! PULL START ASSEMBLY 500!
NEW! STEP MOTOR FRAME 500WI
NEW! FUEL TANK 500WI
NEW! FOOT OUTER SHROUD 500WI
NEW! FUEL TANK CAP 500WI
NEW! STEP MOTOR 500WI
NEW! FUEL TANK SLEEVE 500WI
NEW! SPARK PLUG SOCKET,500W!
NEW! CARBURETOR GASKET 500WI
DC CURRENT BREAKER 10A
AC CURRENT BREAKER 20A
AC CURRENT BREAKER 120V-30A
DC CIRCUIT BREAKER
AC CIRCUIT BREAKER, 20 AMP
AC BREAKER 30A
ROCKER SWITCH
NEW! ROCKET SWITCH, REMOTE MODELS
OVERLOAD RESET BUTTON
NEW! ACCESSORY KIT, 500W
NEW! ACCESSORY KIT, 2000WI
NEW! ACCESSORY KIT, PH2100PRI
NEW! ACCESSORY KIT, PH2700PRI
NEW! ACCESSORY KIT, PH3100PRI
NEW! ACCESSORY KIT, PH2100
NEW! ACCESSORY KIT, PH2700
NEW! ACCESSORY KIT, PH3100
NEW! ACCESORY KIT, PH6500
NEW! CONTROL PANEL W/LED PH2100PRI
NEW! CONTROL PANEL W/LED PH2700PRI
NEW! CONTROL PANEL W/LED PH3100PRI
NEW! PACKAGING 500WI
NEW! CARBURATOR, 500!
BACKPRESSURE HOSE
BACKPRESSURE HOSE
GUIDE PLATE
M8 X 16 HEXAGON SCREW
HIGH SPEED STARTER MOTOR
DIPSTICK

0.E.M. PART #
#15116Q01F000
#26133N08F000
#26201N0O8F000
#26350Q01F000
#30101Q01F000
#30103N08FO00
#30105Q01F000
#30106Q01F000
#30201NO8FO00
#30203Q01F000
#30301Q01F000
#30302Q01F930
#30303Q01F930
#30312Q01F000
#30503N08F000
#30522Q01F000
#30700Q01F000
#30730N0O8FO00

#35100005B31F000

#PTX9BS-FS
#PTX12BS-FS
#PT9B-4

ORDER #
69571
69261
69258
69262
69561
69268
69568
69563
69269
69564
69562
69569
69560
69267
69266
69263
69265
69264
69260
62153
62154
62155

DESCRIPTION
KEY 3100
OIL SEAL 30X46X8
ENGINE COVER GASKET
LOW OIL SENSOR
VALVE SPRING
INTAKE VALVE
EXHAUST VALVE SPRING CUP - 2
EXHAUST VALVE RETAINER
EXHAUST VALVE
INTAKE VALVE SPRING CUP
ROCKER ARM
VALVE CLEARANCE ADJUSTING NUT
VALVE ADJUSTMENT SCREW
VALVE TAPPET
HEAD GASKET
SEAL
VALVE COVER
CYLINDER HEAD
DIPSTICK GASKET
Battery, Power-Sonic for PH3100Ri
Battery, Power-Sonic for PH6500Ri
Battery, Power-Sonic for PH2700PRi

REPLACEMENT PARTS FOR SANITATION EQUIPMENT
REPLACEMENT PARTS FOR VISA-POTTY TOILETS

MFR. #
#F1601GR

ORDER #
25535

DESCRIPTION
SEAT/LID ASSY GRAY F1601GR USA only

REPLACEMENT PARTS FOR SUBURBAN FURNACES AND
WATER HEATERS

MFR. #
#010803
#010843
#030986
#031194
#031250
#050715
#050733
#063187
#070385
#070386
#070811
#070874
#070987
#070989
#071076
#071087
#071129
#090487
#090562
#121662

ORDER #
61284
64603
61285
61286
61287
68421
61474
61290
67653
61295
63820
67287
61297
61298
65135
67296
61299
67288
61302
61306

DESCRIPTION
NEW! BURNER/SHUTTER
BURNER W/ORIFICE 010843
NEW! SCREEN
NEW! GRATE
NEW! GRATE
DUCT COLLAR
DUCT COVER F/NT
NEW! BRACKET ELECTRODE
NEW! CROSSOVER GASKET
NEW! GASKET HSG COMB AIR
BURNER ACCESS GASKET 070811
GROMMET
NEW! GASKET COVER T-STAT
NEW! GROMMET GAS INLET
GASKET,SUBURBAN 071076
GROMMET
NEW! GROMMET
MODULE BOARD COVER
NEW! COVER T-STAT
NEW! FASTENER ANGLE BRACKET

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

675



REPLACEMENT

PARTS LISTING

PARTS FOR SUBURBAN

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#121887
#140214
#140219
#140229
#140230
#140240
#140245
#150079
#160921
#160922
#161071
#161101
#161109
#161111
#161122
#161123
#161132
#161140
#161142
#161154
#161156
#161157
#161164
#161176
#161187
#161188
#161207
#161209
#161230
#170374
#171420
#171421
#171463
#180254
#180260
#230496
#230509
#230510
#230575
#230825
#230933
#230956
#231206
#231207
#231208
#231244
#231461
#231630
#231706
#231707
#231807
#231898
#231931
#231933
#232166

ORDER #
61310
67297
64608
61312
61313
62137
61314
67289
61319
62879
24460
67577
67291
61901
64625
68435
61316
61317
62146
69862
65729
67292
61320
61321
61322
61323
62150
61324
60594
61325
61327
61328
67293
60374
60375
66500
68406
68407
66503
60276
64388
68464
61329
66509
69868
67657
69733
63814
63815
63816
67283
63817
64627
67658
64461

DESCRIPTION
NEW! SCREW
RUBBER PAD
KNOB, BURNER 140219
NEW! KNOB PIEZO BK
NEW! KNOB TOP BURNER BK
NEW! KNOB TOP BURNER (BK-SABAF)
NEW! KNOB
DOOR LATCH
THERMOSTAT,SUBURBAN 160921
NEW! VALVE THERMOSTAT
GAS VALVE,W/HEATER 161071
T-STAT, GAS/SW6 161101
VALVE
T-STAT NEW-SW3/SW4/6P/PE
VALVE, GAS SF 161122
VALVE, GAS SCP 161123
NEW! VALVE
NEW! REGULATOR
NEW! VALVE BURNER
THERMOSTAT, ROBERTSHAW
PILOT BURNER ASSY 161156
PRESSURE RELIEF VALVE
NEW! VALVE
NEW! PIEZO
NEW! TCOUPLE PILOT
NEW! T-STAT OVEN
NEW! THERMOCOUPLE
NEW! BURNER PILOT
PRESSURE RELIEF VALVE, LEAD-FREE
NEW! FITTING
NEW! MANIFOLD OUTLET
NEW! MANIFOLD OUTLET
LOXIT NUT
ORIFICE, #65 BURNER 180254
ORIFICE, #61 BURNER 180260
LIMIT SWITCH 230496
MICRO SWITCH 230509
MICRO SWITCH 230510
NEW! FAN SWITCH 230575
LIMIT SWITCH
MICRO SWITCH 230933
ELECTRODE 230956
NEW! MOTOR
MOTOR SUBURBAN 231207
MOTOR F/SUBURBAN NT34
LIMIT SWITCH 231244
LIMIT SWITCH,DSI 231461
LIMIT SWITCH 231630
MOTOR 231706
MOTOR 231707
LIMIT SWITCH FOR NT-40 231807
ELECTRODE ASSY 231898
ELECTRODE
ELECTRODE
NEW! ELECTRODE,FURNACE

MFR. #
#232212
#232258
#232261
#232282
#232286
#232306
#232317
#232319
#232362
#232456
#232503
#232504
#232505
#232577
#232668

#232682

#232683
#232684
#232767
#232768
#233004
#233042
#233043
#233100
#233101
#233102
#233103
#260553
#260573
#350129
#350184
#520322
#520563
#520564
#520568
#520570
#520764
#520788
#520789
#520797
#520818
#520821
#520831
#520865
#520900
#520947
#520949
#520950
#521020
#521069
#521072
#521073
#521074
#521075

ORDER #
64632
65731
64626
67294
65787
67295
67591
65726
65730
61330
60274
64630
64631
67298
61331

67284

60271
61333
60409
61335
61393
61394
61395
64388
63815
63816
64632
61337
61339
67285
61340
68415
60411
60412
60391
60410
64983
65724
60875
60382
65160
65770
60297
62151
60301
61341
61342
68461
61346
61348
61389
61390
61391
61392

DESCRIPTION
MOTOR SF 42/42F
ELECTRODE,2 PRONG 232258
MICRO SWITCH
SWITCH, ELECT T-STAT
NEW! ELECTRODE,FURNACE 232286
SWITCH, ELECT T-STAT
SWITCH, ELECT T-STAT
T'STAT/LIMIT 12 VDC
SWITCH, ON/OFF 232362
NEW! WIRE ELECTRODE
LIMIT SWITCH
LIMIT SWITCH
LIMITSWITCH SF42/42F
IGNITER
NEW! ELEMENT SW

MOTOR WITH GASKET
FOR SF-20, SF-25, SF-30 232682

MOTOR WITH GASKET
NEW! MOTOR/GASKET

NEW! ANODE ROD 232767

NEW! ANODE ROD ALUMINUM
NEW!MOTOR

NEW! MOTOR

NEW! MOTOR

MICRO SWITCH 233100

MOTOR 233101

MOTOR 233102

MOTOR SF 42/42F

NEW!VENT CAP/RAIN SHIELD
NEW!VENT CAP/RAIN SHIELD

ROOM AIR WHEEL FOR SF-20, SF-25, SF-30
NEW! WHEEL COMB AIR

NEW! WIRING HARNESS 520322

SM BURNER ASSEMBLY

LG BURNER ASSEMBLY

LATCH & HINGE ASSY

ELEMENT, 1000W 120V USA only
SWITCH/LITE/PLATE

T'STAT/LIMIT 120 VAC

ELEMENT 520789

NEW! GASKET KIT, NT SP AND P SERIES
DOOR KIT, 520818 POLAR WHT

SW PILOT REIGNITOR, 99-PRESENT
ELEMENT KIT

NEW! GRATE KIT

ELEMENT KIT

NEW! MODULE BOARD KIT

NEW!KIT MOTOR

NEW!MOTOR KIT FOR NT-12/16 520950
NEW! KIT MANIFOLD/KNOB BK

NEW!KIT TIME DELAY RELAY

NEW! SOLENOID KIT, WHITE RODGERS
NEW! SOLENOID KIT 7, SEVEN UNIVERSE
NEW! SOLENOID KIT, WHITE RODGERS
NEW! SOLENOID KIT 7, SEVEN UNIVERSE

-_____________________________________________________________________________________________________________________________________________________________________
« Not UPS-able; a Hazmat terms apply; S Limited Supply

676



PARTS FOR SUBURBAN, THETFORD

REPLACEMENT
PARTS LISTING

|Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#520741-BOARD
#520814-BOARD
#520820-BOARD

#6255ACW
#6255APW
#6257APW
#6258ACW
#6258APW
#6259ACW
#6259APW
#6261ACW
#6261APW

ORDER #
62345
60540
65170
65456
62115
62118
63882
62119
66134
62120
65455
62125

DESCRIPTION
CKT BOARD SUBURBAN 520741
MODULE BOARD F/SW6/10
MODULE BOARD, FAN CONTROL
DOOR,6GAL FLUSH C/WHT
DOOR,6GAL FLUSH P/WHT
DOOR,RADIUS CORNER P/WHT
DOOR&FRAME,SF COL/WHT
DOOR KIT, SF SERIES P/WHT
DOOR 10GAL FLUSH C/WHT
DOOR 10GAL FLUSH W/WHT
DOOR 6GAL RADIUS C/WHT
DOOR 6GAL RADIUS P/WHT

GENERIC PARTS FOR SUBURBAN FURNACES AND WATER HEATERS

MFR. #

#FAN 50 PLUS PINS
#IMT-12P TEST PKG
#LARGE COVER F/UIB
#SMALL COVER FUIB
#SUB 230608MC
#SUB 230625MC
#UIB 24VAC
#UIB L
#UIB L POST
#UIB S
#UIB S POST
#VIDEO

ORDER #
66584
66286
64817
64816
68455
68460
64813
64808
64809
64806
64807
96371

DESCRIPTION
IGNITOR BOARD,FAN 50 PLUS PINS
IMT-12P TEST PACKAGE
COVER,BOARD,LARGE
COVER,BOARD,SMALL
MODULE BOARD 230608
DELAY SWITCH 230625
IGNITOR BOARD-24V AC
IGNITOR BOARD-UNIV LG
IGNITOR BOARD-W/POST-LG
IGNITOR BOARD-UNIV SMALL
IGNITOR BOARD-W/POST-SMALL
NEW!VIDEO-DINOSAUR BOARDS

REPLACEMENT PARTS FOR THETFORD TOILETS

MFR. #
#01639
#01664
#01665
#02283
#02593
#03696
#07101
#07493
#07862
#08368
#08669
#08706
#08708
#08709
#08975
#08993
#09868
#09872
#09989
#12524
#12836

ORDER #
27402
27468
27465
27466
27467
27504
20479
28692
28691
27436
27451
27445
27447
27448
27492
27433
27434
27458
27435
27517
27443

DESCRIPTION
BAYONET RING
CAP ASM.
HOSE ADAP-CURVED
GARDEN HOSE ADAPTER
BUMPER HOSE ADAPTOR
HOSE ADAPTOR-THRD
NEW!KIT, LIP SEAL, PP
KIT, WASTE CAP, PP
PP BELLOWS KIT 07862
REPAIR KIT, AQUA MAGIC 08368
3HB ABS S E V BASIC VALVE
2H ABS S EV BASIC VALVE
3H ABS S EV BASIC VALVE
VALVE F/EXT HANDLE
CL FL SEAL & BLT
AM WATER SAVER PKG 08993
A/M BALL VALVE 09868
SEV SERVICE REPAIR PKG
A/M 11l BALL VALVE 09989
CLOSET BOLT PKG AMIV 12524
VALVE ASSY, EM SERVICE PKG.

MFR. #
#13168
#14622
#19278
#19283
#19289
#19309
#19613
#19617
#19620
#19621
#19627
#20821
#20830
#24203
#24571
#24629
#24633
#24884
#28100
#28962
#28968
#3111
#31112
#31113
#31115
#31703
#31705
#31708
#3171
#31738
#32331
#32332
#3301
#33027
#33031
#33185
#33186
#33187
#33198
#33213
#33226
#33239
#33308
#33312
#33315
#33317
#33342
#33361
#33364
#33368
#33372
#33384
#34100
#34102
#34104

ORDER #
27438
27483
20480
27524
20483
20484
20422
20485
20486
20487
20488
20489
27487
27484
27515
27519
27522
20497
20498
28282
20499
27452
27455
27446
27444
28063
28065
28068
20502
20420
20505
20508
27490
27513
27498
20500
20510
20511
20512
27500
27429
27481
27518
27521
20513
27520
20516
20517
20518
20519
27541
20524
20416
20525
20418

DESCRIPTION
AQUA MAGIC 4 WATER CONTL VALVE
MECHANISM PKG. IVORY
NEW! VACUUM BREAKER REPLACEMENT
BALL VALVE PKG,AURORA 19283
NEW! HAND SPRAY KIT
NEW! CLOSET FLANGE SEAL & BOLT PKG
ARIA MECHANISM ASSEMBLY
NEW! ARIA WATER CONN. FITTING
NEW! ARIA WATER VALVE PKG.(SOL)
NEW! ARIA SEAL REPLACEMENT PKG.
NEW! ARIA MECH. BLADE SEAL
NEW! PEDAL REPLACEMENT PARCH PKG
VAC BRK'R PKG AMIV
MECH REPAIR PKG,PARCH 24203
AM IV FOOT REPAIR PKG
LEVER ASSY, AMIV 24629
ACTUATOR ASSY (HIGH)
NEW! SPRAY HOSE SLW
NEW! UPPER MECHANISM SER. REPPKG
WATERLINE EXT KIT F/AM V
NEW! CONTROLLER ASSY-ARIA DLX Il
MECH PKG,BRAVURA 31111
MECH KIT, BRAVURA 31112
WATER MODULE PKG 31113
CLOSET FLANGE SERVICE PKG.
SEAT/COVER ASSY,AMV 31703
WATER MODULE ASSY 31705
BLADE SEAL, AM V 31708
NEW! AM5 FOOT CABLE
FLUSH TUBE & NOZZLE ASSY, SERV
NEW! C400 HOLDING TANK MECH RH
NEW! C400 HOLDING TANK MECH LH
BENT SCREWDRIVER
BLADE SEAL, AMIV 12481
MECHANISM PKG.-WHITE
NEW! MECHANISM, UPPER ASSY. WHITE
NEW! LOWER MECH ASSY
NEW! LOWER MECH ASSY
NEW! PEDAL REPLACEMENT PKG WHITE
MECHANISM WHITE
WATER SAVER SERV PKG WHT
CLOSET FLANGE SEAL
BLADE, AMIV 1248262
FLUSH TUBE (AMIV)
NEW! LINK, BALL VALVE
SPRING, AMIV 12519
NEW! FUSE,3.0 FAST BLOW
NEW! LIP SEAL
NEW! SEAL,FLANGE(THIN)
NEW! PUMP ASSY MK2
PEDAL SERVICE PKG. WHT
NEW! SEAT AND COVER ASSY.
STYLE LITE & PLUS WV KIT
NEW! STYLE LITE & PLUS WBD ARM KIT
STYLE LITE/+WVD ARM *SELL34100

Dealers refer to your Replacement Parts Catalog or log into www.coastdistribution.com/DirectACCESS for parts explosions

677



REPLACEMENT

PARTS LISTING

PARTS FOR THETFORD, WINEGARD

Your dealer has DirectACCESS to replacement parts breakdowns for most parts shown in this section. Ask your dealer for assistance in ordering replacement parts.

MFR. #
#34106
#34110
#34117
#34120
#34122
#34124
#34125
#34127
#34144
#35774
#35778
#36387
#36398
#36528
#36746
#36747
#36768
#36769
#36787
#36788
#36789
#36820
#38056
#40540
#42036
#42037
#42048
#42049
#42067
#42068
#42069
#70400
#70424
#70426
#70427

ORDER #
20526
20527
20419
20417
20528
20529
20530
20421
20531
20532
20533
20534
20536
20538
20539
20540
20541
20542
28584
28585
20543
41315
20544
20545
20546
20547
20548
20549
20550
20551
28580
20552
20555
20560
20561

DESCRIPTION
NEW! STYLE LITE/PLUS PEDAL CBLE KIT
NEW! STYLE LITE/PLUS WV RTN SRG KIT
KIT, WB WHT STYLE II/LITE/PLUS
KIT WB SEAL STYLE IILITE/PLUS
NEW! KIT, VAC BRKR STYLE II,L,P
NEW! KIT, NOZZLE WHITE STYLE Il.L,P
NEW! KIT, NOZZLE BONE STYLE II,L,P
STYLE PLUS NOZZLE-WHITE
NEW! STYLE LITE/PLUS S/C -WHITE
NEW! KIT, 12V PUMP & MOTOR ASSY, EM
NEW! KIT, SEAT & COVER ASSY, EM
NEW! WALL SWITCH, TECMA SIL+ RV
NEW! TECMA RV SIL+ CTRLR (POST4/06)
NEW! DRIVE LINK - AMV SVC KIT
NEW! KIT, NOZZLE WHITE EZ FIT
NEW! KIT, NOZZLE BONE EZ FIT
NEW! KIT, SEAT/CVR WHR AM SL/GL/AUR
NEW! KIT, SEAT/CVR PAR AM SL/GL/AUR
SEAT/COVER ASSY,AMIV PARCHMENT
SEAT/COVER ASSY,AMIV WHITE
NEW! SEAT & COVER ASSY AM4 [VORY
POWER SPRAYER
NEW! 12V DISCHARGE PUMP & MACERATOR
NEW! KIT,TERM ADAPTOR 3' DOUBLE PIN
NEW! KIT, SEAT & COVER WHT STYLE II
NEW! KIT, SEAT & COVER BNE STYLE I
NEW! KIT, WB DRIVE ARM, STYLE |l
NEW! KIT, WATER VALVE STYLE Il
NEW! KIT, PEDAL HIGH WHITE STYLE Il
NEW! KIT, PEDAL HIGH BONE STYLE II
KIT, UNIVERSAL FLOOR MNT BOLTS
NEW! KIT, NOZZLE ASSY W/CAP SANICON
NEW! KIT,1"X21' RETRACT DISCH HOSE
NEW! KIT,1"X50' FIXED LEN DISCH HSE
NEWIKIT,SHURFLO MACER 1.5'THD INLT

U.S. GEAR/UNIFIED TOW BRAKE PARTS

MFR. #
#EC-4115A
#EC-4115B

#TV-1000K

#UTH-1000

ORDER #
30587
30748

30256

30740

DESCRIPTION
WIRING HARNESS, MOTORHOME USA only
WIRING HARNESS-UMBILICAL USA only

TOWED VEHICLE COMPONENT KIT
USA only

UNIFIED TOW BRAKE F/HYDROBOOST
USA only

REPLACEMENT PARTS FOR WINEGARD ANTENNAS

MFR. #
#CE-2000
#CX-0008
#0X-0025
#DC-7341

ORDER #
80489
80019
80021
84290

DESCRIPTION
NEW! CABLE ENTRY PLATE, DUAL ENTRY
8' COAX CABLE KIT
25' COAX CABLE KIT
DUSTCOVER F/12V RECEPTACLE,WHT

MFR. #
#FC-5602
#FC-5910
#FS-8100
#0T-8700
#RA-7296
#RJ-1010
#RK-CEIL

#RK-HAND
#RP-0154
#RP-2000
#RP-2049
#RP-2658
#RP-2900
#RP-3000
#RP-3523
#RP-4000
#RP-4014
#RP-4200
#RP-4400
#RP-5000

#RP-5895

#RP-6200
#RP-6300
#RP-6795
#RP-6822
#RP-KIT1
#RP-RM46

#RP-RTO1

#RV-2005
#RV-7012

#RV-7032

#RV-7042
#RV-7542
#RVW-205
#RW-2000
#RW-5000
#SKA-733
#5P-1002
#1G-7321
#1T-1000
#WA-1024
#WA-1110
#WB-1110
#WT-1110
#WT-1120

ORDER #
84661
88993
80012
80015
82267
80492
84530
84531
85162
80280
89495
85169
89496
80285
89497
80293
80365
82332
80362
80307

80328

89492
89493
89499
85159
95941
80366

80364

85413
87362

80501

89514
82266
87511
80416
84203
80210
80008
80047
82263
82163
82164
14614
86733
82165

DESCRIPTION
COAX CONNECTORS,RG-6 PK/2
COAX CONNECTORS, F-59 PAK/12
CABLE ADAPTER
TV OUTLET,IVORY OT-8700
AMPLIFIER W/PLATE RA-7296
THRU-ROOF PLATE, RJ-1010
CEILING KIT F/RD4600
HANDLE KIT F/RD4600
NEW! BOOT SENSAR COAX CABLE
LEVELING MOUNT,RP-2000
GEAR HOUSING KIT, RP-2049
BEARING,NYLON RP-2658
ELEV TUBE KIT RP-2900
ELEVATING GEAR, RP-3000
BOOT ASSY KIT, RP-3523
SHAFT ASSY, RP-4000
NEW! KIT, 14" WORM GEAR
THICK ROOF KIT RP-4200
NEW! RM WORM, GEAR/PLUG/14” SHAFT
CRANK KIT,IVORY RP-5000

NEW! CRANK HANDLE,
RV ELEVATION, HEX, IVORY

DIR.HANDLE KIT,IV RP-6200
DIR.HANDLE KIT,WHT RP-6300
ELEVATING CRANK,WHT RP-6795
HANDLE SPRING, RP-6822

DEALER PARTS SERVICE PACK
NEW! REPLACEMENT, TURRET ASSM

NEW!ROCKER SWITCH REPLACE KIT
(POWER SWITCH)

ANTENNA HEAD F/SENSAR I
POWER SUPPLY,IVORY RV-7012

NEW!WALL PLATE POWER SUPPLY,
2-WAY CABLE INPUT, BROWN

POWER SUPPLY,WHT RV-7042
WALL PLATE,TV/SATELLITE
SENSAR IV REPLACEMENT HEAD
ROOF WEDGE LEVELING KIT
ROOF WEDGE FOR RM SERIES SATS
SHAW DIRECT REFLECTOR KIT
LINE-SPLITTER SP-1002

TV OUTLET,12V IVORY TG-7321
ANTENNA TOOL, TT-1000

COAX RECEPT,SINGLE WHT
RECEPT,CABLE/TV IVORY
DUPLEX RECEPTACLE
RECEPT,PHONE/TV IV WT-1110
RECEPT, TV/PHONE WHT WT-1120

-_____________________________________________________________________________________________________________________________________________________________________
« Not UPS-able; a Hazmat terms apply; S Limited Supply

678



